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TEST SUMMARY
Repprt FCC Test Item Result
Section Clause
511 15.407(a) & 15.203 Antenna Requirement Pass
5.1.2 15.407(a) Maximum Conducted Output Power Pass
5.1.3 15.407(a) 26 dB Bandwidth Pass
5.1.3 2.1049 99% Occupied Bandwidth Pass
6 dB Bandwidth
514 15.407(e Pass
© (U-NI11-3 Band only)
515 15.407(g) Frequency Stability Pass
5.1.6 15.407(a) Power Spectral Density Pass
5.1.7 15.407(b) & 15.205 Radiated Spurious Emissions and Band Edges Pass
& 15.209
15.407(h) & . . Not
KDB 905462 D02 Dynamic Frequency Selection Applicable
5.2.1 15.207 Mains Conducted Emission Pass
KDB Publication ;
6.1 447498 DO1 RF Exposure Compliance Pass

Note: Determining compliance based on the results of the compliance measurement, not taking into
account measurement instrumentation uncertainty.
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following appendix:

Appendix A - Test Result of Conducted
Appendix B - Test Result of Radiated Spurious Emissions & Mains Conducted Emission

Appendix SP - Photographs of Test Setup
Appendix EP - Photographs of EUT

Applied Standard and Test Levels

Radio

FCC 47CFR Part 15:; Subpart E Section 15.407

FCC 47CFR Part 2: Subpart J Section 2.1093

FCC 47CFR Part 2: Subpart J Section 2.1049

ANSI C63.10:2013

KDB Publication 447498 D01

KDB 789033 D02 General UNII Test Procedures New Rules v02r01

1.2 Decision Rule of Conformity

The decision rule of conformity of this test report is following the requirements of the requested
standard in the quotation, and agreed among testing laboratory and manufacturer (applicant) to exclude
the consideration of Measurement Uncertainty, unless it is required by the specific standard.
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2. Test Sites

2.1 Test Laboratory

Taipei Testing Laboratories

11F. No.758, Sec. 4, Bade Rd., Songshan Dist.
Taipei City 105
Taiwan (R.O.C.)

2.2 Test Facility

Taipei Testing Laboratories

No0.458-18, Sec. 2, Fenliao Rd., Linkou Dist.,
New Taipei City 244

Taiwan (R.O.C.)

FCC Registration No.: 226631

ISED Registration No.: 25563
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2.3 Traceability

All measurement equipment calibrations are traceable to NML(Taiwan)/NIST(USA) or where calibration
is performed outside Taiwan, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically in a suitably accredited Calibration Lab.
Additionally all equipment is verified for proper performance on a regular basics using in house

standards or comparisons.

2.5 Measurement Uncertainty

All measurement uncertainty values are shown with a coverage factor of k=2 to indicate a 95% level of

confidence.

Emission Measurement Uncertainty

Parameter

Uncertainty

Radiated Emission (9 kHz ~ 30 MHz)

+1.15dB

Radiated Emission (30 MHz ~ 200 MHz)

+1.30dB

Radiated Emission (200 MHz ~ 1 GHz)

+1.30dB

Radiated Emission (1 GHz ~ 18 GHz)

+1.54dB

Radiated Emission (18 GHz ~ 40 GHz)

+2.52dB

Mains Conducted Emission

+1.65 dB
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3. General Product Information

3.1 Product Function and Intended Use

The EUT is a HyperX CloudX Stinger Core Wireless Headset. It contains a WLAN compatible module
enabling the user to communicate data through a Wireless interface.
For details refer to the User Guide, Data Sheet and Circuit Diagram.

3.2 System Details and Ratings

Basic Information of EUT

Iltem

EUT information

Kind of Equipment/Test Iltem

HyperX CloudX Stinger Core Wireless Headset

Type Identification

CS005

FCCID

JIC-CS005

Technical Specification of EUT

Item

EUT information

Operating Frequency

Band 1: 5180 MHz ~ 5240 MHz
Band 4: 5745 MHz ~ 5825 MHz

Channel Spacing

10 MHz

Channel number

Band 1: 4 for 802.11a, 802.11n HT20
Band 4: 5 for 802.11a, 802.11n HT20

Data Rate

802.11a:54.0/48.0/36.0/24.0/18.0/12.0/9.0/ 6.0 Mbps
802.11n: up to MCS7

Operation Voltage

4\V/dc

Modulation OFDM (BPSK, QPSK, 16QAM, 64QAM, 256QAM)
Maximum Output Power 5180 ~ 5240 MHz: 5.58
(mW) 5745 ~ 5825 MHz: 5.62

Antenna Information

Referto 5.1.1

Accessory Device

Refer to 4.4
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3.3 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.4 Submitted Documents

- Circuit Diagram

- Instruction Manual

- Rating Label

- Technical Description
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Table for Parameters of Test Software Setting

4.1 Principle of Configuration Selection

4. Test Set-up and Operation Modes

The test modes were adapted accordingly in reference to the instructions for use.
During testing, Channel and Power Controlling Software provided by the customer was used to control
the operating channel as well as the output power level. The RF output power selection is for the setting
of RF output expected by the customer and is going to be fixed on the firmware of the final end product.

802.11a 802.11n HT20
Channel Power Setting Channel Power Setting
36 12 36 12
40 11.5 40 12
48 115 48 11.5
149 115 149 12
157 125 157 13
165 13 165 13
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4.2 Carrier Frequency and Channel

802.11a
Band Channel Frequency (MHz) 802.11n HT20
36 5180 V
38 5190
40 5200 \%
(lé;:']g'i) 42 5210
44 5220 V
46 5230
48 5240 \Y
149 5745 \Y
151 5755
153 5765 \Y
U-NII-3 155 5775
(Band 4) 157 5785 v
159 5795
161 5805 V
165 5825 \Y
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4.3 Test Operation and Test Software

Setup for testing: Test samples are provided with a USB interface which makes it possible to control
them through a test software installed on a notebook computer.

This software was running on the laptop computer connected to the EUT. It was used to enable the
operation modes listed as below.

Test Software artgui.exe

The samples were used as follows:

A002920716-001 for radiated

A002920716-002 for conducted

Full test was applied on all test modes, but only worst case was shown.

The EUT incorporates a SISO function. Physically, the EUT provides two completed transmitters and

receivers.
Modulation Mode Tx Function
802.11a 1TX (SISO)
802.11n HT20 1TX (SISO)

* The modulation and bandwidth are similar for 802.11n mode HT20, therefore investigated worse case
as representative mode in test report.




A TUVRheinland®

Prifbericht - Produkte
Test Report - Products

Prafbericht - Nr.: CN20DXJL(P15E) 001 Seite 14 von 34

Test Report No. Page 14 of 34

Applicable To

EUT Configure i i i i . o

Mode | Conductod | Emissions sbove 1 | Emissions below 1 | Mains Conducted Desoripton

Measurement GHz GHz
: v v v v :

Note:
1. The EUT had been pre-tested on the positioned of each 3 axis. The worst case was found when position on Z-plane.
2. "-"means no effect.

Antenna Port Conducted Measurement
X Pre-Scan full test was applied on all test modes, but only worst case was shown.
X Following channel(s) was (were) selected for the final test as listed below.

EUTﬁggggure Mode Frequency (MHz) Available Channel Tested Channel Date Rate (Mbps)
5180-5240 36 to 48 36, 40, 48
- 802.11a 6.0
5745-5825 149 to 165 149, 157, 165
180-524 4 40 4
. 802.11n HT20 >180-5240 3010 48 36,40, 48 MCS0
5745-5825 149 to 165 149, 157, 165

Radiated Spurious Emissions (Above 1 GHz)
X Pre-Scan full test was applied on all test modes, but only worst case was shown.
X] Following channel(s) was (were) selected for the final test as listed below.

EUTh(/Iiggggure Mode Frequency (MHz) Available Channel Tested Channel Date Rate (Mbps)
180-524 4 40, 4
i 802.11a 5180-5240 36 to 48 36, 40, 48 6.0
5745-5825 149 to 165 149, 157, 165
5180-5240 36t0 48 36, 40, 48
- 802.11n HT20 MCSO0
5745-5825 149 to 165 149, 157, 165

Radiated Spurious Emissions (Below 1 GHz)
X Pre-Scan full test was applied on all test modes, but only worst case was shown.
X Following channel(s) was (were) selected for the final test as listed below.

EUT'\(AZ(C)JS;lgure Mode Frequency (MHz) Available Channel Tested Channel Date Rate (Mbps)
- 802.11n HT20 5180-5240 36 to 48 36 MCS0
- 802.11a 5745-5825 149 to 165 165 6.0

Mains Conducted Emission Test
X Pre-Scan full test was applied on all test modes, but only worst case was shown.
X Following channel(s) was (were) selected for the final test as listed below.

EUT'\(AZ(C)JSLigure Mode Frequency (MHz) Available Channel Tested Channel Date Rate (Mbps)
- 802.11a 5745-5825 149 to 165 165 6.0
Test Condition
Test Item Ambient Temperature| Relative Humidity Tested by
Conducted Measurement 24,7 °C 65.1 % Stanislas Charles
Radiated Spurious Emissions o 0 . :
above 1 GHz 23.5°C 67 % Simon Tsai
Radiated Spurious Emissions o 0 . .
below 1 GHz 23.5°C 67 % Simon Tsai
Mains Conducted Emission 26 °C 65 % Kay Wu




A TUVRheinland®

Prifbericht - Produkte
Test Report - Products

Prafbericht - Nr.: CN20DXJL(P15E) 001 Seite 15 von 34

Test Report No. Page 15 of 34

4.4 Special Accessories and Auxiliary Equipment

The product has been tested together with the following additional accessories:

Accessory of EUT

No. Product Brand Model Description Remark

Radiated and Mains
Conducted Tests

B USB Cable HYPERX CS005 45 cm shielded cable w/o core

Support Unit

No. Description Brand Model S/IN Remark
1 Notebook HP 15-dal046TX CND911MY2
Radiated Test
2 Adapter HP TPN-LA16 -
180 cm shielded
cable w/o core
180 cm shielded
1 Adapter HP TPN-LA16 - cable w/o core
Mains Conducted
2 Notebook HP 15-dal046TX CND911MY2 Test
- Notebook HP TPN-C139 CND93662WT| Conducted Test

Radiated and Mains
Conducted Tests
60 cm shielded cable
w/o

A USB to Type C - - -
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4.5 Test Setup Diagram

<Radiated Spurious Emissions mode>

120V 60Hz

<Mains Conducted Emission mode>

120Vac/60Hz
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4.6 Duty Cycle of Test Signal

Mode

On + Off Time
(ms)

On Time (ms)

Duty Cycle (%)

Duty Factor (dB)

802.11a

2.06

2.005

97.33

0.12

802.11n HT20

2.06

2.005

97.33

0.12

802.11a

802.11n HT20

Raf Lovel 20,00 dbm Oftsat 10,90 dit & RBW 1 Mz Ref Lovel 20.00 dbm Oftsat 10,90 dit & RBW 1 Mz
p= Att 30 08 - SWT SmE @ VBW 1 M-z p= AtL 30 08 =« SWT Sms & VBW 1 MMz
[@ 17k Cirw (@17 Ciw
i ETEY] | ETEY]
2 wif1] wif1]
j g % T ] n
i.ﬁrr«-'-«,vm«. | T IS UVITR NN I EROVIR (e R B e e ST T W Ty e 1['--. TR TR * IS YRR YT
10 dir | J
20 dien—rt
30 dlm—t +
B | | |
0 clan
l | ! |
50 diin 1 1
| | |
40 o |
70
! 1
CF 5.18 GHz 1001 pts 5000 s/ | | [|CF 518 GHz 1001 pts SO0.0 s/
Marker Marker
Type | Rut | Tre | *-valun | Yevalue | Pusction Function Result || || _Tupe | mot | vee | *-valun | vevalue | Fusction Function Result |
™M1 1 B40.0 = 1.69 din ™ML 1 1.92 ms 1.7+ divm
o2 i 1 2,008 ms -1.82 68 o2 i 1 2,008 ms -1.42 ¢B
D3 M 1 2.06 ms 0.10 08 D3 M 1 2,06 ms 0.04 08
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5. Test Results

Requirement

5.1.1 Antenna Requirement

Use of approved antennas only

5.1 Transmitter Requirement & Test Suites

According to the manufacturer declaration, the EUT's antenna specifications are described as below.
The antenna is used with no possibility of replacement with a non-approved antenna by the end-user.
Therefore, the EUT is considered to comply with this provision.

Frequency(MHz) Antenna type Brand name Model name Antenna gain
5180~5240 1.3 dBi
hip A i AAQ77
5745-5825 Chip Antenna Unictron 077U 0.4 dBi

Refer to EUT photo for detalil

S.
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CN20DXJL(P15E) 001

5.1.2 Maximum Conducted Output Power

Limit
Operation EUT Category Limit
Band
1 Watt (30 dBm)
Outdoor Access Point (Max. e.i.r.p = 125 mW (21 dBm) at any
elevation angle above 30 degrees as measured
U-NII-1 from the horizon)

Fixed point-to-point Access Point

1 Watt (30 dBm)

Indoor Access Point

1 Watt (30 dBm)

Mobile and Portable client device

250 mW (24 dBm)

U-NII-2A 250 mW (24 dBm) or 11 dBm + 10 log B*
U-NII-2C 250 mW (24 dBm) or 11 dBm + 10 log B*
U-NII-3 1 Watt (30 dBm)

Note: B* is the 26 dB emission bandwidth in megahertz
Per KDB 662911 Method of conducted output power measurement on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for Nant < 4;
Array Gain = 0 dB (i.e., no array gain) for channel widths = 40 MHz for any Nanr;
Array Gain = 5 log(Nant/Nss) dB or 3 dB, whichever is less for 20 MHz channel widths with Nant = 5.

For power measurements on all other devices: Array Gain = 10 log(Nant/Nss) dB.
Kind of Test Site Shielded room

Test Setup

EUT Power Sensor

Power Meter

Attenuato

Test Instruments

Kind of Calibration Calibration
Equipment DAEIFEIBLITED LS =i Date Due Date
Power Meter Anritsu ML2495A 1901008 2020/4/6 2021/4/5
Power Sensor Anritsu MA2411B 1725269 2020/4/7 2021/4/6

Test Procedures

Method PM is used to perform output power measurement, trigger and gating function of wide band
power meter is enabled to measure max output power of TX on burst and set the detector to
AVERAGE. Duty factor is not added to measured value.
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Test Result
<802.11a>
Channel Average Output Power EIRP Limit
Channel Frequency (dBm) (MW) Power
(MH2z) (dBm)
36 5180 7.40 5.50 24.00
40 5200 7.26 5.32 24.00
48 5240 7.42 5.52 24.00
149 5745 7.32 5.40 30.00
157 5785 7.19 5.24 30.00
165 5825 7.32 5.40 30.00
<802.11n HT20>
Channel Average Output Power EIRP Limit
Channel Frequency (dBm) (mW) Power
(MH2z) (dBm)
36 5180 7.14 5.18 24.00
40 5200 7.50 5.62 24.00
48 5240 7.19 5.24 24.00
149 5745 7.47 5.58 30.00
157 5785 7.35 5.43 30.00
165 5825 7.16 5.20 30.00
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5.1.3 26 dB Bandwidth and 99% Occupied Bandwidth

Kind of Test Site

Shielded room

Test Setup
EUT - Spectrum Analyzer
Attenuator
Test Instruments
Kind of Calibration Calibration
Equipment LIRS RS =i Date Due Date
Spectrum R&S FSV40 101512 2020/2/18 2021/2/16
Analyzer

Test Procedure

® o0 o

max hold.

Set RBW = approximately 1% of the emission bandwidth.
Set the VBW > RBW.
Detector = Peak.

Trace mode =
Measure the maximum width of the emission that is 26 dB down from the peak of the emission.

Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as
needed until the RBW/EBW ratio is approximately 1%.
f.  For 99% Bandwidth Measurement, the transmitter output was connected to the spectrum analyzer
through an attenuator. The bandwidth of the fundamental frequency was measured by spectrum
analyzer with resolution bandwidth in the range of 1% to 5% of the anticipated emission bandwidth,
and a video bandwidth at least 3x the resolution bandwidth and set the detector to PEAK. The width
of a frequency band such that, below the lower and above the upper frequency limits, the mean
powers emitted are each equal to a specified percentage 0.5% of the total mean power of a given

emission.

Test Results

Please refer to Appendix A
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5.1.4 6 dB Bandwidth

Kind of Test Site Shielded room

Test Setup
EUT - Spectrum Analyzer
Attenuator
Test Instruments
Kind of Calibration Calibration
Equipment RIS e =i Date Due Date
Spectrum R&S FSV40 101512 2020/2/18 2021/2/16
Analyzer

Test Procedure

MEASUREMENT PROCEDURE REF
a. Setresolution bandwidth (RBW) = 100 kHz

®aoo

max hold.

Set the video bandwidth (VBW) = 3 x RBW, Detector = Peak.
Trace mode =
Sweep = auto couple.
Measure the maximum width of the emission that is constrained by the frequencies associated with

the two amplitude points (upper and lower) that are attenuated by 6 dB relative to the maximum level
measured in the fundamental emission.

Test Results

Please refer to Appendix A
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5.1.5 Frequency Stability Measurement
Kind of Test Site Shielded room

Test Setup

Temperature
Spectrum Analyzer Chamber
EUT
DC Power Supply
Test Instruments
Kind of Calibration Calibration

Equipment RIS e =i Date Due Date
Spectrum R&S FSV40 101512 2020/2/18 2021/2/16
Analyzer

Thermal . GHT-150-40-

Chamber Giant Force CP-SD MAA1902-011 2020/3/10 2021/3/9

Test Procedure

a. To ensure emission at the band edge is maintained within the authorized band, those values shall
be measured by radiation emissions at upper and lower frequency points, and finally compensated
by frequency deviation as procedures below.

b. The EUT was operated at the maximum output power, and connected to the spectrum analyzer,
which is set to maximum hold function and peak detector. The peak value of the power envelope
was measured and noted. The upper and lower frequency points were respectively measured
relatively 10 dB lower than the measured peak value.

c. The frequency deviation was calculated by adding the upper frequency point and the lower frequency
point divided by two. Those detailed values of frequency deviation are provided in table below.
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Test Results

Frequency
(MH2z)
Max. Deviation
Voltage (Vdc) Measurement Frequency (MHz) (ppm)
4.2 5199.97077 5.621
4 5199.97221 5.344
3.45 5199.97106 5.565
Temperature Measurement Frequency (MHz)
(°C) 0 Minute 2 Minute 5 Minute 10 Minute
50 5199.94906 5199.94935 5199.94935 5199.94993
40 5199.95051 5199.508 5199.95051 5199.95051
30 5199.96382 5199.96266 5199.96122 5199.95977
20 5199.97221 5199.97164 5199.97106 5199.97106
10 5199.98437 5199.98466 5199.98466 5199.98466
0 5199.99884 5199.99826 5199.99797 5199.9974
-10 5199.99132 5199.99537 5199.99942 5200.00289
-20 5200.00781 5200.00781 5200.0081 5200.00839
Max. Deviation 9.796 94.615 9.740 9.629
(ppm)
Frequency
(MH2z)
Max. Deviation
Voltage (Vdc) Measurement Frequency (MHz) (ppm)
4.2 5784.967 5.704
4 5784.96729 5.654
3.45 5784.967 5.704
Temperature Measurement Frequency (MHz)
(°C) 0 Minute 2 Minute 5 Minute 10 Minute
50 5784.94472 5784.94501 5784.94443 5784.94501
40 5784.9479 5784.94732 5784.94616 5784.9
30 5784.95369 5784.95369 5784.95369 5784.9534
20 5784.96729 5784.96729 5784.96758 5784.96758
10 5784.98408 5784.98379 5784.98321 5784.98292
0 5784.99711 5784.99711 5784.99711 5784.99682
-10 5785.00492 5785.00434 5785.00579 5785.00521
-20 5785.00926 5785.00955 5785.00926 5785.00926
Max. Deviation 10.430 10.375 10.485 18.868
(ppm)
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5.1.6 Power Spectral Density

Limit

For the 5.15~5.25GHz Bands:

For mobile and portable client devices in the 5.15~5.25GHz band, the Maximum Power spectral density

shall not exceed 11dBm/MHz. For an indoor access point operating in the band 5.15~5.25GHz, the
maximum power spectral density shall not exceed 17dBm/MHz.

For the 5.25~5.35GHz and 5.47~5.725GHz Bands:
The maximum power spectral density shall not exceed 11dBm/MHz.

For the 5.745~5.85GHz Bands:

The maximum power spectral density shall not exceed 30dBm/500kHz.
Kind of Test Site Shielded room

Test Setup

Spectrum Analyzer

EUT ]

Attenuator

Test Instruments

Kind of Calibration Calibration
Equipment MUY Type =Y Date Due Date
Spectrum R&S FSV40 101512 2020/2/18 2021/2/16
Analyzer

Test Procedure

For U-NII-1band:

Using method SA-2

1. Set span to encompass the entire emission bandwidth (EBW) of the signal.
Set RBW =1 MHz, Set VBW = 3 MHz, Detector = RMS

Sweep time = auto, trigger set to “free run”.

Trace average at least 100 traces in power averaging mode.

Record the max value and add 10 log (1/duty cycle)

o~ WD

XFor U-NII-3 band:

1. Set span to encompass the entire emission bandwidth (EBW) of the signal.

2.  Set RBW =500 kHz, Set VBW = 3 RBW, Detector = RMS

3. Use the peak marker function to determine the maximum power level in any 500 kHz band
segment within the fundamental EBW.

4. Sweep time = auto, trigger set to “free run”.
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5. Trace average at least 100 traces in power averaging mode.
6. Record the max value and add 10 log (1/duty cycle)

For MIMO mode, calculation method follows FCC KDB 662911 Method 2) a) of power density
measurement using for calculating total power density. Total power density is summing entire spectra
across corresponding frequency bins on the various outputs by computer.

Test Results

Please refer to Appendix A
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5.1.7 Radiated Spurious Emissions

Limit

Radiated emissions which fall in the restricted bands, as defined in §15.205(a), must comply with the

radiated emission limits specified in §15.209(a).

Emissions radiated outside the restricted and authorized frequency bands must either comply with the

radiated emission limits specified for the restricted bands or in 815.407(b).
Kind of Test Site 3m Semi-Anechoic Chamber

Test Setup

<Radiated Emissions below 30 MHz>

1m

EUT& 3m
Support Units | —

Turn Table
80 cm—(

L
Ground Plane

Test Receiver

N[EE=]

<Radiated Emissions 30 MHz to 1 GHz>

Ant. Tower 1-4m
Variable
EUT& - 3m N
Support Unjts '
—¢—EZI
\ Turn Table
J— /
80cm|
5_8
L
Ground Plane
Test Receiver
[ | —
O O OO
/W oo o0e@C
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<Radiated Emissions above 1 GHz>

Ant. Tower 1-4m

Variable
EUT& 3m
Support Units |
150 cmT

Turn Table D_[]
Absorber
1

WAMWTAAA e

Ground Plane

Test Receiver

\_'_I—I

For the actual test configuration, please refer to the attached file (Test Setup Photo).
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Test Instruments

Kind of Calibration Calibration
Equipment MEMITEIBITE] L S Date Due Date
Signal Analyzer R&S FSV40 101508 2020/3/16 | 2021/3/15
Receiver R&S ESR7 102108 2020/4/22 | 2021/4/21
Bilog Antenna | SCHWARZBECK | VULB-9168 00951 2020/2/14 | 2021/2/12
Horn Antenna ETS-Lindgren 3117 00218930 2019/12/6 2020/12/4
LF-AMP Agilent 8447D 2944A10772 | 2020/2/11 | 2021/2/9
HF'QQ{'JE’C;' AC EMCI EMCO51845SE | 980633 20202117 | 2021/2/15
HF-éc,:ﬁI:c; AC EMCI EMC184045SE 980657 2020/2/17 | 2021/2/15
Horn Antenna | SCHWARZBECK | BBHA 9170 00887 2020/4/10 | 2021/4/9
Microwave HUBER+SUHNER | SUCOFLEX | an0056/4EA | 2020/3/25 | 2021/3/24
Cable 104EA
Microwave HUBER+SUHNER | SUCOFLEX 804680/4 | 2020/3/25 | 2021/3/24
Cable 104
Microwave HUBER+SUHNER | SUCOFLEX 1 \iva37002/4 | 2020/3/25 | 2021/3/24
Cable 104
Microwave HUBER+SUHNER | SUCOFLEX | an08082EA | 2020/4/22 | 2021/4/21
Cable 102EA
Microwave | 1 seRssUHNER | SYCOFLEX | g00001/2EA | 2020/422 | 2021/4/21
Cable 102EA
Microwave |\ mepisURNER | SYCOFLEX | g01027/2EA | 2020/4i22 | 2021/4/21
Cable 102EA
Loop Antenna Chance Most EMCI.LPA.GOO 287 2020/1/9 2021/1/7
+calibration
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Test Procedures

For Radiated Emissions below 30 MHz

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter chamber
room. The table was rotated 360 degrees to determine the position of the highest radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the
top of a variable-height antenna tower.

c. Parallel, perpendicular, and ground-parallel orientations of the antenna are set to make the
measurement.

d. For each suspected emission, the EUT was arranged to its worst case and the rotatable table was
turned from O degrees to 360 degrees to find the maximum reading.

e. The test-receiver system was set to Quasi-Peak Detect Function and Specified Bandwidth with
Maximum Hold Mode.

Note:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 9 kHz at
frequency below 30 MHz.

2. All modes of operation were investigated and the worst-case emissions are reported.

For Radiated Emissions above 30 MHz

a. The EUT was placed on the top of a rotating table 0.8 meters (for 30 MHz ~ 1 GHz) / 1.5 meters (for
above 1 GHz) above the ground at 3 meter chamber room for test. The table was rotated 360 degrees
to determine the position of the highest radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the
top of a variable-height antenna tower.

c. The height of antenna is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are set
to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna was
tuned to heights from 1 meter to 4 meters and the rotatable table was turned from O degrees to 360
degrees to find the maximum reading.

e. The test-receiver system was set to quasi-peak detect function and specified bandwidth with
maximum hold mode when the test frequency is below 1 GHz.

f. The test-receiver system was set to peak and average detected function and specified bandwidth
with maximum hold mode when the test frequency is above 1 GHz. If the peak reading value also
meets average limit, measurement with the average detector is unnecessary.

Note:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120 kHz for
Quasi-peak detection (QP) or Peak detection (PK) at frequency below 1 GHz.

2. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is 3
MHz for Peak detection (PK) at frequency above 1 GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is =
1/T (Duty cycle < 98 %) or 10 Hz (Duty cycle = 98 %) for Average detection (AV) at frequency
above 1 GHz.

4. All modes of operation were investigated and the worst-case emissions are reported.

5. The Radiated Emissions testing was performed in the X, Y and Z axis orientation. The worst-case
Axis orientation is recorded in this test report.
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Test Results

Factor (dB/m) = Antenna Factor (dB/m) + Cable Loss (dB)
Level (dBuV/m) = Reading (dBuV) + Factor (dB/m)

Please refer to Appendix B.
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5.2 Mains Emission

5.2.1 Mains Conducted Emission

Limit

Mains Conducted emissions as defined in §15.207 must comply with the mains conducted emission limits.

Kind of Test Site

Test Setup

Shielded room

EUT &
Support stand

80cr

Testreceive

LISN

{
Ground plane

Test Instruments

Kind of Calibration Calibration
Equipment T BT R =i Date Due Date
Two-Line V-
Network Rohde & Schwarz ENV216 101262 2020/08/04 2021/08/04
(for EUT)
EMI Test R&S ESR7 102108 2020/4/22 2021/4/21
Receiver
10dB. SCHHWARZBECK VTSD 9561 660 2020/2/24 2021/2/23
attenuation F-N
Measurement EZ_EMC
EZ (Version NB- N/A N/A N/A
Software 03A)
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Test Procedures

a. The EUT was placed 0.4 meters from the conducting wall of the shielded room with EUT being
connected to the power mains through a line impedance stabilization network (LISN). Other support
units were connected to the power mains through another LISN. The two LISNs provide 50 ohm/50
uH of coupling impedance for the measuring instrument.

b. Both lines of the power mains connected to the EUT were checked for maximum conducted
interference.

c. The frequency range from 150 kHz to 30 MHz was searched. Emission levels under (Limit — 20 dB)
was not recorded.

Note: The resolution bandwidth and video bandwidth of test receiver is 9 kHz for quasi-peak detection

(QP) and average detection (AV) at frequency 0.15 MHz — 30 MHz.

Test Results

Please refer to Appendix B.
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6. Safety Human Exposure

6.1 RF Exposure Compliance

6.1.1 Electromagnetic Fields

Results

(5180 ~ 5240 MHz):

Therefore the maximum output power of the transmitter is 5.62mW < 7 mW, hence the EUT is
excluded from SAR evaluation according to FCC KDB publication 447498 DO1: Mobile Portable RF
Exposure.

(5745 ~ 5825 MHz):

Therefore the maximum output power of the transmitter is 5.58mW < 6 mW, hence the EUT is
excluded from SAR evaluation according to FCC KDB publication 447498 DO1: Mobile Portable RF
Exposure.
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Appendix A: Test Results of Conducted Test
Test Result of 26 dB Bandwidth

802.11a
Band

Channel

36

Frequency (MHz)

26 dB Bandwidth (MHz)

U-NII-1

5180

31.41

40

5200

27.93

48

5240

32.73

Channel 36

802.11a

Channel 40

Spectrum 1= Spectrum 1=
Ref Level 20.00 dim  Offset 10,50 d8 & RBW 300 kMz Ref Level 20.00 oBm Offset 10,50 0B « RBW 300 kMz
e ALL 30 g8 BWT ITE s @ VBW 1 MHZ  Mode Autc FFT e ALL 30 g8 BWT 378 s @ VBW L MH2  Mode Auto FFT
@ 1Pk View @ 1Pk View
Mi[1] .45 dir Mif1]
164975 H
10 dBm mal1] “2.40 dBm i0cen mal1]
o o 5.1009560 GHz o e
oy S e T P = —— = =
-10 dim . -10 dim *
-20 dim 20
' o ™ i o
= L5 fon o L P e ! s
T dig = soder ;
o dam 40
<30 d <30 d
-60 di -60 di
70 E 70
| i
CF 5.18 GHz 1001 2(5 Egan 40.0 MHz CF 5.2 GHz 1001 2(5 Egan 40.0 MMz
Markor Markor
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tro | *-valug | ¥-valug | Function | Function Result |
M1 1 5.164975 GHz -28.45 dbm M1 1 5.185015 GHz -28.45 dbm
b2, M1 1 31,4086 MHz 0.46 dB o2 M1 1 27.9321 MHz 0.12 d8
M3 1 S.183956 GHz -2.40 dBm M3 1 5. 204555 GHz -2.46 dBm

802.

11a

Channel 48

emr—— 3
Ref Level 20.00 dim  Offset 10,50 d8 & RBW 300 kMz
b ALL 30 dé  BWT 378 s » VBW 1 MHZ  Mode Auto FFT
@ 1Pk View
RN 11 00
'''''' 18162 GH
10 ma[1] 1.97 d8
" 524040760 GHz
Qdem—zey = 3
1 e Ve p—r e [
-10 dam
-20 dim l
304 e E =i =
40
<30 d
60 d
']
1l
CF 5.24 GHz 1001 Els Egan 40.0 MHz
Markor
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 5.2238162 GHz -26.14 dbm
pz| M1 1 32.7273 MHz 0.83 g8
M3 1 5.244076 GHz -1.92 dBm

. .
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802.11n HT20

Band Channel Frequency (MHz) 26 dB Bandwidth (MHz)
36 5180 32.41
U-NII-1 40 5200 30.37
48 5240 33.45

802.11n HT20

Channel 36 Channel 40

Spectrum | 1= Spectrum | 1=
Ref Level 20.00 dBm  Offset 10,00 dB w RBW 300 kMz Ref Level 20.00 dBm  Offset 10,60 d8 & RBW 300 kMz
e ALL 30 g8 BWT ITE s = VBW 1 MHZ  Mode Autc FFT e ALL 30 g8 BWT 378 s @ VBW L MH2  Mode Auto FFT
@ 1Pk View @ 1Pk View
| Mi[1] 20,75 dim Mif1] 24 dim
5.1644955 GHZ 5. 551 GHZ,
10/dBm ™Ma[1] -2.40 dBm 10.dem ™Ma[1] 07 dam
Y " 51833170 GHx Py ” 5.1004420 GHz;
57 2400 36 —_—— =2 e— i B 0] =o70eEn S— y e
1 240048 e e 1 e eSS —
-10 dam + - -10 dam
/ \
-20 dam - 2 -20 dey ¥
i # | N i M - !
i R e merbes o nae) - Ferio 20 =
I BB 2, 25400 s S =T I
2 = !
40 dam 40 de
<30 d 20 dl
50 d8 50 d8
70 d — 70
1 i
| |
CF 5.18 GHz 1001 Els Egan 40.0 MHz CF 5.2 GHz 1001 Els Egan 40.0 MHz
Markor Markor
Type | Ref | Tre | X-valus | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 5.1644955 GHz -28.75 dbm M1 1 5.1848551 GHz -26.24 dbm
2| M1 1 324076 MHz 0.71 d8 2| M1 1 30,3606 MHZ 013 d8
M3 1 £.183317 GH: -2.40 dBm M3 1 5.198442 GHz -2.07 dém

802.11n HT20

Channel 48

Ref Level 20.00 dBm  Offset 10,00 dB w RBW 300 kMz

b ALL 30 dé  BWT 378 » VBW 1 MHZ  Mode Auto FFT
@ 1Pk View
Mif1] 20,50 dBm
67 GHZ
10 B a1
o d -
.10 B
\
-20 dim 7 -
i ks el e
e e e eee
40 dBm
<30 d
50 d8
70 dé —
L
i |
CF 5.24 GHz 1001 2(5 Egan 40.0 MHz
Markor
Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 5.2232567 GHz -28.50 dbm
o2l M1 1 33,4466 MHI 080 dB
M3 1 £.243956 GH: -2.11 dBm

[
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Test Result of 99% Occupied Bandwidth
802.11a

Band

% dwid
Channel Frequency (MHz) 99% Bandwidth (MHz
802.11a
Spectrum | | = Spectrum | |=
Ref Level 20.00 dim  Offset 10,50 d8 & RBW 300 kMz Ref Level 20.00 oBm Offset 10,50 0B « RBW 300 kMz
e ALL 30 g8 BWT ITE s @ VBW 1 MHZ  Mode Autc FFT e ALL 30 g8 BWT 378 s @ VBW L MH2  Mode Auto FFT
@ 1Pk View @ 1Pk View
Mi[1] 269 dBm Mif1] 2,57 dbm
5.1829170 GHz 52009160 GHz
10dem Do By 17062937063 MHz 10.dem Do By 17, 302097303 MH:2
0B - o da ;
e Y P A i = SUNpYS, e
-10 dam - \y -10 dam
Y \ 2
5 N 5 b
0 db - =5 0 diy T —7 -
30 dm & | = Y Va - _
= Wi,
o de
20 dl 20 dl
50 d8 60 d8
70 d 70 d
CF 5.18 GHz 1001 2(5 Egan 40.0 MHz CF 5.2 GHz 1001 2(5 Egan 40.0 MMz
Markor Markor
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tro | X-valug | ¥-value | Function | Function Result |
M1 1 5.182917 GHz -2.6% dim M1 1 5.203916 GHz -2.57 dim
T1| | 1 51714088 GHI -13.72 dBm Oce Bw 17.062937063 MH2 T1| | 1 51914088 GHI -14.26 dBm Oce Bw 17.302697303 MHz
T2 1 5, 18B4715 GHz -12.38 dBm T2 1 5.2087113 GHz -14.52 dBm
Spectrum | 1= Spectrum | 1=
Ref Level 20.00 dim  Offset 10,50 d8 & RBW 300 kMz Ref Level 20.00 oBm Offset 10,50 0B « RBW 300 kMz
e ALL 30 g8 BWT ITE s @ VBW 1 MHZ  Mode Autc FFT e ALL 30 g8 BWT 378 s @ VBW L MH2  Mode Auto FFT
@ 1Pk View @ 1Pk View
Mi[1] 2,50 dBm Mif1] 1.96 dbm
5.2384820 GHz 5.7408040 GHz
10dem Do By 17.352657343 MH: 10.dem Do By 24 655344655 MH2
b | i
o S— (| 17 pe—— G - = o
& R PRV, R U — - FPNEP FP———
-10 dam _J' \_ -10 dam
-20 d , —F = 20 dBm———=pey o o
W = . | L
203 . 5 de
40 da 40 dam
<30 d <30 d
50 d8 60 d8
70 d 70 d
CF 5.24 GHz 1001 2(5 Egan 40.0 MHz CF 5.745 GHz 1001 2(5 Egan 40.0 MMz
Markor Markor
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tro | X-valug | Y-walue | Function | Function Result |
M1 1 5236482 GHz -2.50 dBm M1 1 5. T40804 GHz -1.96 dBm
T | 1 5.2311289 GHz -17.33 dbm Occ Bw 17342657343 MHz T1) | 5.7322129 GHz -21.52 dbm Oce Bw 24655344655 MHz2
T2 1 5,2484715 GHz ~13.47 dBm T2 1 5, 7568681 GHz -21.78 dBém
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802.11a
rum |? Spectrum I |?
Ref Level 20.00 dim  Offset 10,50 d8 & RBW 300 kMz Ref Level 20.00 oBm Offset 10,50 0B « RBW 300 kMz
b ALL 30 dé  BWT 378 s » VBW 1 MHZ  Mode Auto FFT b ALL 30 dé  BWT 378 s » VBW L MH2  Mode Auto FFT
@ 1Pk View @ 1Pk View
Mi1] 2.11 dim)| M) 27 diim)|
5.7885560 GHz, 0 Gz,
10dem Do By 24575424575 MHE 10dem Do By
o da 1 S _m
ittt | i RPEPTI.C S P ISR
40 dB A ' 40 dB [ :
/ N T
- Pt 20 di — .3
= T S oem= ok
; et
~30 db
-40 dBm -40 dBm
<30 d <30 d
50 4B 50 4B
70 d8 70 d8
CF 5.785 GHz 1001 Els Egan 40.0 MHz CF 5.825 GHz 1001 Els Egan 40.0 MMz
‘Markor Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result Il Type | Ref | Tro | X-valug | ¥-valug | Function | Function Result Il
M1 1 5.7BAS5E GHz -2.11 dbm | M1| 1 5.820325 GHz -1.22 dbm |
71| | 1 5.7722128 GHz -20.40 dbm Occ Bw 24575424575 MHz 71 | 5.8113736 GHz -18.26 dbm Oce Bw 26.7T33266733 MHz
T2 1 5, 7967882 GHz -21.78 dBém | T2 1 5.8381069 GHz ~19.91 dBém |
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802.11n HT20

Band

Channel

Frequency (MHz)

99% Bandwidth (MHz)

U-NII-1

36

5180

17.06

40

5200

17.18

48

5240

17.54

U-NII-3

149

5745

25.05

157

5785

26.29

165

5825

27.05

802.11n HT20

Channel 36

Channel 40

e (=] | (Specm 3
Ref Level 20.00 dbm  Offset 10,90 08 w RBW 300 kHz Ref Level 20.00 dbm  Offset 10,90 08 w RBW 300 kHz
b ALL 3098 BWT ITE s = VBW 1 MHZ  Mode Auto FFT e ALL 30 g8 BWT 378 s @ VBW L MH:  Mode Auto FFT
(@17 View (@17 View
M1 7.23 dnm M1 7.1 dnm
5.1847150 GHz 5.2028370 GHz
10dem Do By 17062937063 MHz 10dem Do By 17,0828 17 103 MHz
" 11
o da O o
I N By e TR Py e £ ] Pt
10 da 1 10 da 1y 2
10 : 10 7 %
20 dB - 20 dB —
o S ) a
e | SO L™ AL A
o g
Y, ¥
-50 d -50 d
600 -60) d8
70 di 70 dB
CF 5.18 GHz 1001 pts Span 40.0 MHz CF 5.2 GHz 1001 pts Span 40.0 MHz
Markor Markor
Type | Ref | Tre | *-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 5.184715 GHz -2.23 dim M1 1 5.202837 GHz -2,31 dim
T1] T 5.1714486 GHz -12.75 dBm oce Bw 17.062937063 MHz T1] T 51914486 GHz -12.45 dBm oce Bw 17.182817183 MHz
T2 1 5, 1885115 GHz -13.73 dBm | T2 1 52086314 GHz -13.85 dBm |

Channel 48

Channel 149

Spectrum I

(=) | (speanm ) [
Ref Level 20.00 dbm  Offset 10,90 08 w RBW 300 kHz Ref Level 20.00 dbm  Offset 10,90 08 w RBW 300 kHz
b ALL 3098 BWT ITE s = VBW 1 MHZ  Mode Auto FFT e ALL 30 g8 BWT 378 s @ VBW L MH:  Mode Auto FFT
(@17 View (@17 View
TTEY] 7,35 dnm M1
1950 GHz
10dem Do By 17.5 7542 MH: 10.dem Do By
o dB M G M1
P PR B RPp— ! S PRSP
-10 d& 10 de v
20 dB e — — - .
A \ g bl T
N hainth s il s
30 dpa o
40 dB 40 d
-50 d
600 -60) d8
70 di 70 dB
CF 5.24 GHz 1001 pts Span 40.0 MHz CF 5.745 GHz 1001 pts Span 40.0 MHz
Markor Markor
Type | Ref | Tre | *-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 5.245195 GHz -2.35 dim M1 1 5.743322 GHz -1.47 dim
T | 1 5.231009 GHz -17.31 dbm Occ Bw 17 542457542 MHZ T1) | 1 5.7320929 GHz -20.33 dbm Oce Bw 25054045055 MHz
T2 1 5 2485514 GHr -13.5% dBm | T2 1 57571479 GHz -21.36 dém |
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802.11n HT20

Fum | = Spectrum I | ==
Ref Level 20.00 dBm  Offset 10,00 dB w RBW 300 kMz Ref Level 20.00 dBm  Offset 10,60 d8 & RBW 300 kMz
b ALL 30 dé  BWT 378 » VBW 1 MHZ  Mode Auto FFT b ALL 30 dé  BWT 378 s » VBW L MH2  Mode Auto FFT
@ 1Pk View @ 1Pk View
Mif1] 1.54 dom) Mi[1] 1,70 dBmj
5.7008040 GHz, 5.8201650 GHz;
10dem Do By 26.795706294 MHz 10dem Do By F7.05294 7053 MHz
o B! 0
Rp— D P E——
-10 d& 10 de L
—Rory e S -20 dem — =
ki Rl e
~30 db
-40 dBm -40 dBm
=0 d =0 d
504 504
20 dB 20 dB
CF 5.785 GHz 1001 Els Egan 40.0 MHz CF 5.825 GHz 1001 Els Egan 40.0 MHz
‘Markor Marker
Type | Ref | Tre | *-valug | ¥-value | Function | Function Result Il Type | Ref | Tre | *-valug | y-value | Function | Function Result Il
M1 1 5.7B0804 GHz -1.54 dBm | M1| 1 5.820165 GHz -1.70 dbm |
71| | 1 5.7713736 GHz -21.19 dbm Occ Bw 26.203706294 MHz 71 | 1 5.8110939 GHz -18.92 dbm Oce Bw 27.052047053 MHz
T2 1 5, 7976673 GH: -20.93 dBm | T2 1 5.8381469 GHz -21.05 dém |
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Test Result of 6 dB Bandwidth
802.11a

Band Channel Frequency (MHz) 6 dB Bandwidth (MHz)
Channel 149 Channel 157
Spectrum | |§] Spectrum I |§]

Ref Level 20.00 Gbm  Offset 10.00 o8 w RBW 100 kHz Ref Level 20.00 0bm  Offset 10,00 0B = RBW 100 kHz
e ALt 3008 BWT 048 us e VBW 300 kM Mode Auto FFT e ALt 3008 BWT 048 us e VBW 300 kHz  Mode Autc FET
[® 1Pk View [® 1Pk View

MiT1] MIT1] 9,71 dom
5.7771279 GHz
10 dB ™Ma[1] 10/dBm ™Ma[1] : Bm
P — e e —= o s
iyt = ;I. oanloy e o ! ro dare——l12 9240 GBre | R | ;
\ \ | \ \
L J |
-20 dam - -20 da
| — L
PTG it ST A L Mol e )

PP Pkl Wyt mbabia g duag 4™ o b T e T
208 P S o "r,«’*-'r,. _-r}g_,g_ﬂ#\d g, "
40 dam 40 dam
50 d 50 d
-5 B -5 B
70 dB o 70 dB

il L -
CF 5.745 GHz 001 pts Span 0.0 MHz CF 5.785 GHz 1001 pts Span 40.0 Miz
Markor Markor
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | *-valug | ¥-valug | Function | Function Result |
M1 i} 5.7367602 GHz -10.32 dém M1 t 57771219 GHz -9.71 dbm
o2l M1 1 16,024 MHz 1.10 dB o2l M1 1 15,3447 MHz 4,31 d8
w3 1 5.739925 GHz ~3.45 dbm | w3 1 5.7B9955 GHz -3.24 dbm
Channel 165
Spectrum I |§]
Ref Level 20.00 Gbm  Offset 10.00 o8 w RBW 100 kHz
b ALL 30 d8 BWT 048 ys » VBW 300 kH2  Mode Auto FFT
[® 1Pk View
M)
10 dBim MaT1)
odn ™ o o= | E— - —
—— 5 han g Shaataihiabisel . bty
20 dm ™ A 5
du,'.‘.’lﬁl' s iting A ) Mg
i iy
40 dBm
50 d
50 d8
70 dB o
i
CF 5.825 GHz 1001 pts Span 0.0 MHz
Markor
Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
1 1 5.8167682 GHz -9.56 dBm
o2l M1 1 16,024 MHz 1.58d8
M3 1 5 819925 GHz -2.66 dbm |
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802.11n HT20
Band

Channel

Frequency (MHz)

6 dB Bandwidth (MHz)

U-NII-3

149 5745

16.26

157 5785

15.66

165 5825

15.34

Channel 149

Channel 157

(Faan ]

| = Spectrum I | =
Ref Level 20.00 dim  Offset 10,50 dB w RBW 100 kMz Ref Level 20.00 dbm  Offset 10,60 d8 & RBW 100 kMz
b ALL 3008 BWT 048 us » VBW 300 kH2 Mode Auto FFT b ALL 30 dé  BWT 048 us » VBW 300 kH2  Mode aAutc FFT
@ 1Pk View @ 1Pk View
Mi[1] 10,15 dim Mif1] 9.90 dBm
5.7367682 GHz|
10 i o 10 i
o 5.7499550 GHz v
ode e o da - +
0 e - - - 1 o
[ . TP O R O T dy I N T
o et 2 570 cameehludlisntsaunles 2 Y A ) S il i ~ I
20 i L 20 i | )
0 dBm . o 0 dBm 7 v
ol A ot PRI P A
Alantg [N A " Mo, "Wk 3
e Pl e L TOTTIAL Lt s ik T
bl g T Lo
40 da 40 dam
50 di 50 di
50 da 60 d8
70 d T 70 d
£ i F1
!
CF 5.745 GHz 1001 Els Egan 40.0 MHz CF 5.785 GHz 1001 Els Egan 40.0 MHz
Markor Markor
Type | Ref | Tre | X-valug | ¥-valug | Function | Function Result | Type | Ref | Tre | *-valug | y-value | Function | Function Result |
M1 1 5.7367682 GHz ~10.1% dim M1 1 5.777008 GHz ~9.90 dBm
o2l M1 1 16,2637 MHZ 032 d8 o2l M1 1 15,6643 MHZ 1.77 d8
M3 1 5. 749955 GH: -3.27 dém M3 1 5. 779925 GHz -2.77 dém

Channel 165

(Specrum ) fe=
Ref Level 20.00 dim  Offset 10,50 dB w RBW 100 kMz
b ALL 30 d8 BWT 048 us » VBW 300 kH2 Mode Auto FFT
@ 1Pk View
Mi[1] 9.57 dbm
581 7 4
10 dBim MaT1) :
64 - 5.02095
= - E - — NSRS . J—
I Ml Lalinhidl, ok b
TorER———02 -8 770 gin laeliagy oo linledir i
|
20 - }
0 dam T L e
T S L
et e
40 dB
50 d
-60 dB
70
I
CF 5.825 GHz 1001 gls Egan 40.0 MHz
Markor
Type | Ref | Tre | *-valug | Y-value | Function | Function Result |
M1 1 5.8171279 GHz -9.52 dBm
p2| M 1 15,3447 Miz 4,51 d8
M3 1 5. B29955 GH: -2.77 dém

[
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Test Result of Power Spectral Density

802.11a

Band

Channel

36

Frequency (MHz)

PSD (dBm/MHz)

Maximum Limit
(dBm/MHZz)

Pass / Fail

U-NII-1

5180

-4.61

11

Pass

40 5200

-4.83

11

Pass

48 5240

-4.70

11

Pass

802.11a

Channel 36

Channel 40

Spectrum | = Spectrum | o
Ref Level 20.00 dim  OHset 10.90 d8 =« RBW 1 MHz Ref Level 20.00 dbm  Offset 10.00 dE & RBW 1 MHz
b AL 048 BWT Lms & VBW 3MH:  Mode Auto Sweep p ALt 048 BWT Lm: = VBW 3 MHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@ 17m View [@ 17m View
Mif1] 161 dibm Mif1] 1,03 dibm
51767230 GH2 5. 2056730 GH2
10 déi 10 déi
O dim: I O dim:
e B P T ] s SUS. SR,
-10 dim + - -10 dim: v
da e e 20 dam L 4
/ \ f Y
{/ *" 1
'y
.30 dBm— - . e .30 dBm— —r sy
R b o LT il B f QI
F o " | oy,
e S 55y a
S0 S0
60 dBm 60 dBm
-70 o -70 dé
CF 5.18 GHz 1001 pts ~Span 40.0 MHz CF 5.2 GHz_ 1001 pts ~Span 40.0 MHz
— — T 4 — — T 4

Channel 48

Ref Level 20.00 dBm  Offset 10,50 0B & RBW 1 MHz

= ALL 30 g8
SGL Count 100/100
@ 1Rm View

BWT

Lms & VBW 3MH:  Mode Auto Sweep

M1f1] .70 didm
5. 2460740 GH2

po-utn S TR

i
g T B

o o

60 dBm

CF 5.24 GHz
R

1001 pts

- "iaE' an 40.0 MHz




Priufbericht
Test Report No.

- Nr.:

CN20DXJL(P15E) 001

A TUVRheinland®

Seite A10 von A12
Page A10 of A12

802.11n HT20

Band

Channel

Frequency (MHz)

PSD (dBm/MHz)

Maximum Limit

(dBm/MHz) Pass / Fail

U-NII-1

36

5180 -4.63

11 Pass

40

5200 -4.28

11 Pass

48

5240

-4.14

11 Pass

802.11n HT20

Channel 36

Channel 40

[ [
Ref Level 20.00 dbm  Offset 10,60 0B e RBW 1 MHz Ref Level 20.00 6Bm  Offset 10,50 08 w RBW 1 MHz
b AL 048 BWT Lms & VBW 3 MHz  Mode Auto Sweep p ALt 048 BWT Lm: = VBW 3 MHz  Mode Auto Sweep
SGL Count 109/100 SGL Count 109/100
@ LRm View @ LRm View
Mi1] 1,63 dir ML) 128 dibr
1832370 GH 1969730 GH 2,
0 0
0 dem - 0 dem T T
v v
USRI SRR (. S S R 1. JO RS PSRRI R, =
-10 dém i -10 dém 1 T r
0 der fon -+ dam 1 o +
/ X | / \
" | p
i e e ‘1,,% 20 i S L. e -
e e | s S | iy’ Mo
e ey - -

» " o ",
oV N a0 2N
50 50
-60 dBm -60 dBm
=70 =70

CF 5.18 GHz" 1001 pts Span 40.0 MHz CF 5.2 GHz = 1001 pts Span 40.0 Mz

Channel 48

Ref Level 20.00 oBm

b At AR BWT
SGL Count 100/100
@ LRm View

Offset 10,60 08 w RBW 1 MHz
Lms & VBW 3 MH2

Mode Auto Sweep

M1f1]

.14 didm
5.7405960 GH?

.....
~
-

CF 5.24 GHz
R

1001 pts

Span 40,0 MHz
m%—\
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Test Result of Power Spectral Density
802.11a

F PSD Limit Pass /
Band Channel requency imi ass

(MHz) (dBm/500kHz) (dBm/500kHz) Fail
149 5745 -7.27 30 Pass
U-NII-3 157 5785 -7.33 30 Pass

165 5825 -6.85 30 Pass

Channel 149 Channel 157

=——— =) | (specrum [=)
Ref Level 20.00 dim  Offset 10,90 d8 = RBW 500 kHz Ref Level 20.00 dbm  Offset 10.00 dB & RBW 500 kHz
b AL 048 BWT Lms & VBW 2MH: Maode Auto Sweep p ALt 048 BWT Lms = VBW 2 MH2 Made auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm view @ 1Rm view
Mi[1] .27 divemy M1{1] 7.33 dim
5. 7404450 GH2 THNOZA0 GHE
10 10
0 dém: 0 dém:
P & — o - PDIE. av T T
N X e | 4 s S 048 e T e S
f |
| | 1
dam -+ - ' -t - -20 dBm a8
,f' ll ) :.‘
e . - .
o — Vi s st
a0 d!ml-r-;,-f--“-‘""'-(—' e L - —= = — 30 dem == - i 'H-M““‘:J‘u —
e - “"'-'\-.., (et b
-0 dém 40 dim-
S50 S0
60 dBm 60 dBm
-0 70
CF 5.745 GHz " - 1001 pis — Gpan 40.0 MHz CF 5.785 GHz " - 1001 pis ~ Gpan 40.0 MHz
~= —l w\ S —— —l m

Channel 165

(=)
Ref Level 20.00 dbm  Offset 10,60 0B = RBW 500 kHz
fe ALt 098 BWT Lms @ VBW 2 MH2 Mode auto Sweep
SGL Count 109/100
@ LRm View
Mi1] 6.05 dbm
5.8203650 GH2|
0
0 dém:
,,,,, Mo lniicihinhiion | sumstiigisiiias
10 - L t -
f |
I I.
dam +- “pr
- =,

L ati A AL
.]C.‘dyp—n.l__ .......... R
o b

Toof
400 dBm
50
-60 dBm
70
CF 5.825 GH: 1001 pts Span 40.0 MHz |
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802.11n HT20

Band Channel

Frequency
(MHz)

PSD
(dBm/500kHz)

Limit
(dBm/500kHz)

Pass /
Fail

149
U-NII-3

5745 -6.98

30 Pass

157

5785 -6.69

30 Pass

165

5825

-6.81

30 Pass

Channel 149

Channel 157

[ [
Ref Level 20.00 dim  Offset 10,90 d8 = RBW 500 kHz Ref Level 20.00 dbm  Offset 10.00 dB & RBW 500 kHz
b AL 048 BWT Lms & VBW 2MH: Maode Auto Sweep p ALt 048 BWT Lms = VBW 2 MH2 Made auto Sweep
SGL Count 100/100 SGL Count 100/100
[@ 17m View [@ 17m View
Mif1] 6,98 dibm Mif1] 6,69 dibm
5, FAORAND GHE 5.7 793760 GH
10 déi 10 déi
0 dém: 0 dém:
PR, N D T B sl conprapiscttiv, | sttt i
-10 dim e m, [l Y | .10 darm - | T tesy .
/ |
dam -20 dam s £
/ L
s ™
R s, PR e e
30 dB panper 1 s T SR N - 30 d e i -
> g o 0 dgues
P ~ o’ i,
-0 dém 40 dim-
S50 S0
60 dBm 60 dBm
-70 o -70 dé
CF 5.745 GHZ - 1001 pts ~Span 40.0 MHz CF 5.785 GHz 1001 pts ~Span 40.0 MHz
~= —l w\ S —— —l m

Channel 165

[
Ref Level 20.00 dbm  Offset 10,60 0B = RBW 500 kHz
fe ALt 098 BWT Lms @ VBW 2 MH2 Mode auto Sweep
SGL Count 109/100
@ LRm View
Mi1] 6.01 dibm
5.8200450 GH2
10 dfi
0 dém:
i g, | s i
-10 dim T -
0 dBm at
S Nooe
proeet o e A [ A N Y T T
a0 0 L Lo, PR
30 deiv ——
= e
400 dBm
50
-60 dBm
70 dB
CF 5.825 GH: 1001 pts

Span 40,0 MHz
w\
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Appendix B: Test Results of Radiation Spurious Emissions & Mains

Conducted Emission

Band Edges, 4.5GHz ~ 5.15GHz
U-NII-1

802.11a

CH 36 (Horizontal) Peak

CH 36 (Vertical) Peak

TUV Rbe bt i Tt fwan 114
Vo A58-18. Sec 2 Fenl oo, Liskon Dist. . Sew Tuigel Cily 200 Taisan(k 0.(
g Tel:+886-2120-1000 Fax: -E8Y-2172-1 32

1 Tulwon |
1
g 1 1000 ¥
TUVRheinland TUVRheinland
120L8vel (dBuVim) Date: 2020-10-12 430 L8vel (dBuVim) Date: 2020.10.12
10 10|
2
0 90
| | | | FCC Class B_PKIBIABZ) ! FCC Class B_PKB1ABZ)
70 70
1 3
50 50/
| 0|
10) 10|
4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. €600. 6600 7000 4500 4B00. 5000. 5200. 5400. . 6000. 6200. 6400. 8600. 6800. 7000
Frequency (MH2) Frequency (MH;
Read Lisit Over APos TPos Read Uisit  Over AP TPos
q 1 Level tor i imd Remark Pol/Ph Mot eq L 1 ct Line imit Remark Pol/Ph Not:
W dBuV dBuv  dB/e dBuV/m a8 deg Wz dBuV, dBuV  dB/e dBWV/m a8 deg
i 5128.37 56.85 13.6@ 42.45 74.90 -17.95 Fad 263 Peak Horizontal 1 5147.83 58.52 15.97 42.55 74.90 -15.43 106 294 13
3% 5180.00 W.7 9 42.79 73,00 4. v wm 263 Peak izontsl ' OS5150.90 193,77 197 . e .7 e Pa ol
3 5390.40 S56.04 12.82 43.22 74,00 -17.96 w 263 Peak Horizontal

3 5385.41 56.85 13.64 43.21

74,00 -17.15 106
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802.11a

CH 36 (Horizontal) Average CH 36 (Vertical) Average

TV Kb binLiand Tarlwon |14
o Linkce Dist. . Sew Tuigel City 260 Taisan(k 0.(

%18, Sec 2. ben No. A58-18. Sec 2. Fenl lac, . Liskcas Dist. . Sew Tuigel City 264 Taisan(k. 0.
Te 88521721000 x:-B5H-21 132 g Te 88521 72-1000 Fax: -E84-21 132
TOVRheinland

TOVRheintand

1MLM(¢&VNM Date: 2020.10.12 490 LEVE! (dBuVIm) Date: 2020.10.12
10| 10|

0} £ 0|

1] ! 1] L ! ! 1 1 ! FCC Class B_PKIB1AB2Z) 1 ! ! ] ! 1 1 ! FCC Class B_PKIB1ABZ)

70, 70| g

504 | 50|

30| 30|
10 10}

4500 4800. S000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. S000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000

Frequency (MHz) Frequency (MHz)
Read Lisit Over APos TPos Read Lisit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase MNote

Freq Level Level Factor Line Limit Remark Pol/Phase Mote
Mz dBuV/e  dBuV  dB/e dBuV/m (7] Wz dBuV/m  dBuV  dB/e dBuV/m [T

5149.33 43.91 1.35 42.56 54.90 -12.09 277

5150.90 09.77 £7.02 42.70 34.00 35.72 n

5410.86 44,19 0.97 43.22 34,00 -9.51

263 Aversge  Horizontal
263

mn 263 Average Horizontal

5149.33 45.25 2.60 42.56 54.90 -8.75 1906
rage "o 5180.00 $4.30 S51.60 42.70 34.00 50.30

5394.89 44.45 1.24 43.2¢ 54,00

294 Aversge  Vertical
196 298 Average  Vertical

ical
9.52 106  29% Average  Vertica




A TUVRheinland®
Prifbericht - Nr.:

Seite B3 von B43
Test Report No. CN20DXJL (P 15 E) 001 Page B3 of B43

802.11a

CH 40 (Horizontal) Peak CH 40 (Vertical) Peak

Tatwan( k. 0,(

Tel: +886-2170-1000 Fax- 11S-1 322 SEI I g
TOVRheinland

1 Tulson 114
Fenl oo, . Linkca I
21000 Farv: ~EBY- 21

few Tigel City 260 Taisan(k,0.(

TOVRheinland
4201evel (dBuVim) Date: 2020.10-12 45 LEVE! (dBuVIm) Date: 2020-10-12
10 10|
0 0|
| | | | | | | | FCC Class B_PKB1ABZ) 1§ | | | | | | | | FCC Class B_PKIB1882)
70 | 70| I
‘IL 3 o 1 L A
50 50
| 0|
10 10|
4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. €600. 6800. 7000 4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. $200. 6400. 6600. 6800. 7000
Frequency (MH2) Frequency (MHz)
Read Lisit Over APos  TPos Read Usit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note Freq Level Level Factor Line Limit Remark Pol/Phase Note
Wz dBuv/e dbuv  dB/e dBuv/m Iz o deg Wz dBuv/e 7 7 o deg
1 5147.83 56.69 14.14 42.55 74.90 -17.31 321 236 Peak Horizontal 1 5136.35 56.35 100 295 Peak Vvertical
3% 5200.00 102,34 $0.54 42.00 74.00 321 236 Peosk sl 3% 5200.00 105,42 €0.62 42.00 20 295 Pesk vertical
3 5405.37 56.26 13.02 43.24 74,00 -17.74 321 236 Peak Horizontal 3 5380.42 56.29 13.09 43.20 74,00 -17.71

s 108 295 Peak Vertica
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802.11a

CH 40 (Horizontal) Average CH 40 (Vertical) Average

TV Kb binLiand Tarlwon |14
o Linkce Dist. . Sew Tuigel City 260 Taisan(k 0.(

%18, Sec 2. ben No. A58-18. Sec 2. Fenl lac, . Liskcas Dist. . Sew Tuigel City 264 Taisan(k. 0.
Te 88521721000 x:-B5H-21 132 g Te 88521 72-1000 Fax: -E84-21 132
TOVRheinland

TUVRheinland
4z0Level (dBuvim) Date: 2020.10.12 5 Level (dBuVim) Dato: 2020.10-12
10 10|
2 2
0| 50)
| | | | | | | | FCC Class B_PKIBIABZ) | | | | | | | | FCC Class B_PKIB1ABZ)
70 70
‘ &
50| \ s
. P
) |
10) 10
4500 4800. S000. 5200. 5400. 5600. 5800. €000. 6200. 6400. 6600. 6800. 7000 4500 4800. S000. 5200. 5400. 5600. S5800. 600Q. 6200. 6400. 6600. 6600. 7000
Frequency (MH2) Frequency (MHz)
Read Lisit Over APos TPos Read Lisft Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase MNote Freq Level Level Factor Line Limit Remark Pol/Phase Mote
™z dBuV/m dBuv d8/e dBuV/m ] o deg ™z dBuV/e dBuV  dB/e dBWV/m a8 o deg

1 5122.38 43.90 1.37 42.43 54.90 -10.20 EFi 236 Average Horizontal 1 5126.37 43.9% 1.45 42.45 54.90 -12.190 100 295 Average Vertical
3% 5200.00 92.76 49.96 42.00 34.00 30.76 331 236 Average Mo 3% 5200.00 $4.53 S1.73 42.00 54.00 30.53 100 295 Averege  Vertical
3 5384.91 44,30 1.09 43.21 54,00 .70 k22 236 Average Horizontal 3

5367.94 44,30 1.13 43.17 54,00 -9.70 198 295 Average  Vertica




A TUVRheinland®
Prifbericht - Nr.: Seite B5 von B43
Tost Report o CN20DXJL(P15E) 001 O e e

Page B5 of B43

802.11a
CH 48 (Horizontal) Peak CH 48 (Vertical) Peak

TOY Rheinlond Tafsen L1 1 Tulwon 114
o . Liskon Dest, . Sew Taige Gy 280 Tateant k. 0. Fonlim Livkou Dast, . Sew Taige Wy 280 Taisani R 0.C
g Tel: 885-01 721000 Pan: EBY-21 -1 32 g 1000 P BB -1 32
TOVRheinland TOVRheinland
120Level (dBuvim) Dato: 2020.10.12 o Level (dBuVim) Doto: 20201012
10| 2 10| 2
50| 50|
| | | ) - | | | | FCC Class B_PKIBIABZ) | | | i FCC Class B_PKIBIABZ)
70) | 70|
1 L 3 1 3
50, 50|
3 0|
10] 10
4500 4800. S000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. S000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MHz) Frequency (MHz)
Read Lisit Over APos TPos Read Lisit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note Freq Level Level Factor Line Limit Remark Pol/Phase MNote
daBuv d8/e dBuV/m ] o deg ™z dBuV/e dBuv d8/m dBuV/m a8 o deg

5129.37 55.79 12.33 42.46 74.90 -18.21 320 233 Peak
5240.00 103.88 €0.89 42.99 74 .08 20
5421.34 $6.55 13.37 43.13 74,00 -17.45 320

Peak

233 Peak

1 4912.26 56.58 14.64 41.9¢
' 5260.90 105.64 €2.65 42.¢

3 5392.89 57.23 13.99 43.2¢

103 297 Peak Vertical
193 297 Pesk vertical
103 297 Peak Vertica




A TUVRheinland®

Seite B6 von B43
Page B6 of B43

Prifbericht - Nr.:
Test Report No.

CN20DXJL(P15E) 001

802.11a

CH 48 (Horizontal) Average

CH 48 (Vertical) Average

Tatwan( k. 0,(

nlnd Tulwon 114

Vo A58-18. S e Aces 1 « Tuigei Ci Taiwan( R, 0.
g Tel:+885-2120-1000 Fax: -886-21T2-132

TUVRheinland TUVRheinland

1,-.Lm(d&vml Date: 2020.10.12 490 LEVE! (dBuVim) Date: 2020.10.12

110 10|

0 50

| | | FCC Class B_PKIBIABZ) 1§ | FCC Class B_PKIB1ABZ)
70 70|
| |
I}
50 s 50| "
e e
» } =
10 [ 10
4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. 5000. 5200. 5400. 5600. 5800. €000. 6200. 6400. €600. 6800. 7000
Frequency (MH2) Frequency (MHz)
Read Lisit Over APos TPos Read Usit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase MNote Freq Level Level Factor Line Limit Remark Pol/Phase Mote
Wz dBuv/e dowv  de/e deuv/e [ o deg Wiz dBuv/e douwv  do/e douv/e @0 o deg

1 518135 43.76 1.24 42.52 54.90 -19.28 320 233 Average  Horizontal 1 5147.83 43.76  1.23 42.55 54.90 -19.22 103 297 Average  Vertical
3% 5260.00 95,99 S1.00 42.09 34.00 .9 3 2 ge "o 3% 5240.00 96.39 S3.20 42.90 34,00 42.1 193 297 Average  Vertical
3 5370.93 44.25 1.08 43.17 54,00 -9.75 320 233 Average  Horizontal 3 5357.99 44,15 ©0.96 43.22 54.00 -9.82 103 297 Average  Vertica




Prifbericht - Nr.:
Test Report No.

CN20DXJL(P15E) 001

A TUVRheinland®

Seite B7 von B43
Page B7 of B43

802.11n HT20

CH 36 (Horizontal) Peak

CH 36 (Vertical) Peak

Tatwan( k. 0,(

nlond Tulwen 114
v )

18- 18. 8 n | oo, Liokces Dist. . Sew Tuigel Cily 260 Taisan(k. 0.0
g 88521701000 Fax: -£8Y-21 2
TUVRheinland TUVRheinland
‘MLM(G&VNM Date: 2020.10-13 490 LEVE! (dBuVim) Date: 20201013
110 10
2
90} S0}
| | | | FCC Class B_PKIBIABZ) | | | | | | FCC Class B_PKIB1AB2)
70) 70|
3 3 Wy
504 50/
30| 30|
10 10}
4500 4800. S000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. S000. S5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MHz) Frequency (MHz)
Read Lisit Over APos TPos Read Lisit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note Freq Level Level Factor Line Limit Remark Pol/Phase Note
™z dBuV/e  douV  dB/e dBuV/m (7] o deg Mz dBuV/e  douV  dB/m dBuV/m a8 o deg
1 5148.83 56.79 14.23 42.56 74.90 -17.21 277 263 Peak Horizontal 1 5145.34 61.11 15.58 42.53 74.90 -12.89 106 294 Peak Vvertical
3% 5180.00 99,73 S7.00 42.70 73.00 35.73 277 263 Pesk rorizontal 3% 5180.90 105.02 €1.12 74.00 29,02 196 294 Pesk vertical
3 5435.32 57,07 13.93 43.14 74,00 -16.93 w? 263 Peak Horizontal 3 5352.97 57.13 14.00 43.13 74,00 -16.57 106 294 Peak Vertical




A TUVRheinland®
Prifbericht - Nr.:

Seite B8 von B43
Test Report No. CN20DXJL (P 15 E) 001 Page B8 of B43

802.11n HT20

CH 36 (Horizontal) Average CH 36 (Vertical) Average

TV Kb binLiand Tarlwon |14
Tuigel City 260 Taisan(k,0,(
Ehh-21 2

N . i A - b 18518, S Fenlilm Lishon Dast, . Sew Taige Wy 280 Taisani R 0.C
g Te 88521721000 x 1 g Ye S85-2172-1000 Fax: -E54-21 132
TOVRheinland

TOVRheinland
420Level (dBuVim) Date: 2020-10-13 + 5 LEVE! (dBuVIm) Date: 2020-10-13
10 10|
2 2
50| 50|
| | | | | | | | | FCC Class B_PKIBIABZ) | | | | | | | | | FCC Class B_PKIB1ABZ)
70 70
50 50
) |
10] 10
4500 4800. 5000. 5200. 5400. 5600, 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MH2) Frequency (MH2)
Read Lisit Over APos TPos Read Lisit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase MNote Freq Level Level Factor Line Limit Remark Pol/Phase Mote
™z dBuV/m dBuv d8/e dBuV/m ] o deg ™ dBuV/e dBuV  dB/e dBWV/m a8 o deg
1 5145.83 43.%m1 1.35 42.56 54.90 -10.09 g 263 Average Horizontal 1 5149.83 45.80 3.24 42.56 54.90 -3.20 106 294 Average Vertical
3 5150.00 ] 42.70 33,00 35.03 m 263 rage "o 3 5150.00 $3.57 S1.17 42.70 34.00 39.07 100 294 Average vertical
3 5378.92 43.20 54,00 9.82 bred 263 Average Horizontal 3 5399.88 44,06 0.83 43.35 4.0 .92

196 29¢ Average  Vertica




A TUVRheinland®
Prifbericht - Nr.: Seite B9 von B43
Tost Report o CN20DXJL(P15E) 001 O e e

Page B9 of B43

802.11n HT20

CH 40 (Horizontal) Peak CH 40 (Vertical) Peak

Tatwan( k. 0,(

1 Tulson 114

x cc . Fenl i 1. % el Clty 248 Vel oo, Linkcu I Sew Tuigei City 260 Taisan(R.0.(
Te B85 2172-1000 Fax: -554-21 132 g 21000 Fax: 55421

TUVRheinland TUVRheinland

420Leve! (dBuVim) Date: 2020.10-13 450 Level (dBuVim) Date: 2020.10-13

110 10|

0 0

FCC Class B_PKIB1AB2) FCC Class B_PKIB1AB2)
B s 8 _PKIBISE2) + . : I . : : ! . 2 LS ]
70 70|
™| | i

50 50|

30| 30|

10 10

4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. ©200. 6400. €600. 6600. 7000 4500 4800. 5000. 5200. 5400. 5600. 5800. €000. 6200. 6400. €600. 6800. 7000
Frequency (MHz) Frequency (MHz)
Read Lisit Over APos TPos Read Usit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase MNote Freq Level Level Factor Line Limit Remark Pol/Phase Mote
z douv  do/e douv/m [ o deg Wiz dBuv/e douwv  do/e douv/e @8 o deg

1 Se61.99 56.49 14.35 42.14 74.90 323 236 Peak 1 5111.40 56.35 14.00 42.33 74.90 102 294 Peak Vertical
3% 5200.00 105,37 €0.57 42.00 73.00 29.37 333 236 Pesk 3% 5200.00 105.76 61.96 42.00 74.00 102 298 Pesk vertical
3 5439.31 $6.51 13.39 43.12 74.00 -17.49 323 236 Peak

3 5353.46 56.58 13.75 43.13 74,00 -

192 294 Peak Vertica




A TUVRheinland®
Prifbericht - Nr.:

Seite B10 von B43
Test Report No. CN20DXJ L(P15E) 001 Page B10 of B43

802.11n HT20

CH 40 (Horizontal) Average CH 40 (Vertical) Average

L. T TUV e Lot Tawon 114
» » . Liskcu Dest, . Sew Taip Ay 200 Tarsan R.0O.C ¥ 18518, S Fenlilm Lishou Dast, . Sew Talge Wy 280 Taisani R 0.C
g Tel: +886-2170-1000 Fax: -X86-21T2-132 g Vel :+B85-2170-1000 Fax: -E85-2172-1 32
TOVRheinland TOVRheintand
120Level (dBuvim) Dato: 20201013 o Level (dBuVim) Dato: 20201013
10| 10|
2 2
%) 90
| I L EcccumssB PKDISB2) | | L Ecccumss pkbss2)
70 79
(!
|
50 1 41 50/ [} L
3 0|
10 10
4500 4800. 5000, 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800 5000. 5200. 5400.
Frequency (MHz)

5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MHz)
Read Lisit Over APos TPos
Freq Level Level Factor Line

Read Lisit Over APos TPos
Limie Remark Pol/Phase MNote Freq Level Level Factor Line Limit Remark Pol/Phase Mote
Mz dBuV/e  dBuV  dB/e dBuV/m (7] o deg Wz dBuV/m  dBuV  dB/e dBuV/m [T o deg
1 S5117.89 43.75 1.35 42.49 54.90 -10.25 323 236 Aversge  Horizontal 5122.88 44.85 1.62 42.43 54.90 -9.95
3 5200.00 93.40 S0.60 42.00 34.00 3.3 523 236 Average 1o
3

5437.31 44,82 @.39 43.13

23 ? 5200.90 94.71 S51.92 42.00 34.00 #0.72
54,00 -9.98 323 236 A

192 294 Average  Vertical
5365.94 44.25 1.09 43.16 54,00 -9.75 102

294 Average  Vertical
verage  Horizontal

29¢ Average  Vertica




Prifbericht - Nr.:

Test Report No.

CN20DXJL(P15E) 001

A TUVRheinland®

Seite B11 von B43
Page B11 of B43

802.11n HT20

CH 48 (Horizontal) Peak

CH 48 (Vertical) Peak

1 Tulwon 114
Tarean R0, Fenliao, . Liskoy B w Taige ( Tatsani k. 0.(

g x5Y g 21000 Fav: -£88-21
TUVRheinland TUVRheinland

420Leve! (dBuVim) Date: 2020.10-13 450 Level (dBuVim) Date: 2020.10-13

110 10| 2

0 0

FCC Class B_PKIB1AB2Z) ! | FCC Class B_PKIBISBZ)
70 70|
1 3 1 3

50 50

30| 30|

10 10

4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. ©200. 6400. €600. 6000. 7000 4500 4800. 5000. 5200. 5400. 5600. 5800. €000. 6200. 6400. €600. 6800. 7000
Frequency (MH2) Frequency (MHz)
Read Lisit Over APos TPos Read Usit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase MNote Freq Level Level Factor Line Limit Remark Pol/Phase Mote
Wz dBuv/e dowv  de/e deuv/e [ o deg Wiz dBuv/e douwv  do/e douv/e @8 o deg

1 5113.40 56.35 14.00 42.38 74.90 -17.62 319 234 Peak Hor{zontal 1 5139.85 56.99 18.48 42.51 114 292 Peak Vertical
3% 5240.00 102.50 $0.99 42.99 74.00 20.08 19 234 Pesk "o sl 3% 524000 105.06 62.87 42.99 134 292 Pesk vertical
3 5392.89 57.24 14.00 43.2¢ 74,00 -16.76 319 234 Peak Horizontal 3 5362.95 57.990 18.75 43.15 14 292 Peak

Vertica




A TUVRheinland®

Seite B12 von B43
Page B12 of B43

Prifbericht - Nr.:
Test Report No.

CN20DXJL(P15E) 001

802.11n HT20

CH 48 (Horizontal) Average

CH 48 (Vertical) Average

Yk
Tatwan( k. 0,(

nlnd Tulwon 114

Vo A58-18. S e Aces 1 « Tuigei Ci Taiwan( R, 0.
g Te 88521 72-1000 Fax: -E84-21 132

TUVRheinland TUVRheinland

420Leve! (dBuVim) Dato: 20201013 450 Level (dBuVim) Dato: 2020-10-13

110 10|

0 50

| | | FCC Class B_PKIBIABZ) 1§ | FCC Class B_PKIB1ABZ)
70 70|
| |

50 = 5o l ) L

30| 30| %

10 10 |

4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. 5000. 5200. 5400. 5600. 5800. €000. 6200. 6400. €600. 6800. 7000
Frequency (MH2) Frequency (MHz)
Read Lisit Over APos TPos Read Usit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase MNote Freq Level Level Factor Line Limit Remark Pol/Phase Note
Wz dBuv/e dowv  de/e deuv/e [ o deg Wiz dBuv/e douwv  do/e douv/e @0 o deg

1 5135.35 43.77 1.27 42.50 54.90 -19.23 319 234 Average  Horizontal 1 5139.35 43.76 1.25 42.51 54.90 -19.2¢ 114 292 Aversge  Vertical
3 5220.00 93.78 S0.70 42.99 34,00 .78 ) 233 Average "o 3 5240.00 95.09 S2.90 42.99 34,00 41.09 134 292 Average vertical
3 5385.41 44,31 1.10 43.21 54,00 -9.69 319 234 Average  Horizontal 3 5394.39 43,29 1.95 43.2¢ 354,00 -9.71 114 292 Average  Vertica




Prifbericht - Nr.:
Test Report No.

CN20DXJL(P15E) 001

A TUVRheinland®

Seite B13 von B43
Page B13 of B43

Mask, 5.725GHz ~ 5.85GHz
U-NII-3

802.11a

CH 149 (Horizontal) Peak

CH 149 (Vertical) Peak

1 Tulwon |14,

TUV kbebnlnnd Tulwan 114
v Sec 2. Fenl in Liskou Dist.. Sew Tuigel City 260 Taisan(k.0.C Vo A58-18. Sec . Fenl la. . | [ wigel City 280 Taisan(k, 0.0
Tel 21000 Fa: -E8Y-21 T2-1 32 Tel : 88621 20-1000 Fax: -85 23
TUVRheinland TUVRheinland
130Level (dBuvim) Date: 2020-10-13 130Leve! (dBuvim) Date: 2020-10-13
120 | 120
) \
100 ; { 100
80| \ 80|
- mia T : L | fCCCisss D PK(B4)
0 B 80|
40| 40|
20 20|
4500 4800. S000. 5200. 5400. . S5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. S000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MHz) Frequency (MHz)
Read Lisit Over APos TPos Read Lisit Over APos TPos
Freq Level Level Factor Line Lisit i~k Pol/Phase Mote Freq Level Level Factor Line Limit Remark Pol/Phase Note
(] o deg Mz dBuV/e  douV  dB/m dBuv/m @8 o deg
11 5.08 337 246 Peak Horizontal 1 A4775.@1 65.67 115 294 Peak Vertical
2 -11.82 337 246 Pesk #orizontal 2 sssa.e0 57.22 115 294 Peak Vertical
3 -43.88 337 246 Peak Horizontal 3 5663.41 56.89 115 294 Peak Vertical
4 ~46.23 337 246 Peak Horizontal 4 $718.31 €9.17 1us 294 Pesk Vertical
s -47.64 337 245 Peak Horizontal S 5724.30 78.93 115 294 Peak Vertical
€ -19.48 337 246 Pesk Horizontal € 5745.00 105.04 115 294 Pesk Vertical
7 -55.18 37 246 Peak Morizontal ? 5852.97 S6.86 1us 292 Peak Vertical
s -48.38 337 246 Pesk Horizontal & s8es.05 57.6€2 115 254 Pesk Vertical
9 -11.% 37 246 Pesk Horizontal 9 5989.46 57.7% 15 294 Peak Vertical
e -9.81 by 246 Peak Horizontal 1e $992.81 S58.29 14.10 44.19 68.20 -9.91 1us 294 Peak Vertical




Prifbericht - Nr.:
Test Report No.

CN20DXJL(P15E) 001

A TUVRheinland®

Seite B14 von B43
Page B14 of B43

802.11a

CH 149 (Horizontal) Average

CH 149 (Vertical) Average

TV b b L Tofwan 144 il Tuison |
v 15818, S Fenlim Liskcu Dast, . Sew Taige My 280 Tareani R 0.( 18, S Fenl 1 u b »
g Te S85-2170-1000 Fax: -585-21 132 g N 1000 Fax: -585-21 ]
TUVRheinland TUVRheinland
130Leve! (dBuVim) Date: 2020-10-13 130Level (dBuVim) Date: 2020-10-13
120, = 120) -
| {
BE i1
100 |2 \ 100 | (\
» A I ) 5 B
T T T T = | \ FCC Class B_PK(B4) T / | FCC Class D_PK(B4)
60| 60|
1
I A
40| 40
20 2
4500 4800. 5000. 5200. 5400. 5600, 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. S000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MH2) Frequency (MHz)
Read Lisit Over APos TPos Read Lisit Over Afos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase MNote Freq Level Level Factor Line Limit Remark Pol/Phase Mote
™z dBuV/m daBuv d8/e dBuV/m ] on deg ™ dBuV/e dBuv  dB/e dBuV/m a8 o deg
1 4774.01 46.67 4.92 41.75 549 -7.33 337 246 Average Horizontal 4775.50 46.25 4.49 41.76 S4.90 -7.75 115 294 Average Vertical
* 5245.00 93.50 S0.17 43.3) 34.00 0.5 246 Average cotal - 5.71 52.38 3 15 9 ertical

) 34.00 1.7 294 Average




Prifbericht - Nr.:

Test Report

No.

CN20DXJL(P15E) 001

A TUVRheinland®

Seite B15 von B43
Page B15 of B43

802.11a

CH 157 (Horizontal) Peak

CH 157 (Vertical) Peak

m wiwon 114, TUV kbebnlnnd Tulwan 114
v Sec 2. Fenl in Liskou Dist.. Sew Tuigel City 260 Taisan(k.0.C Vo A58-18. Sec 2 Fenl lao. . L L. Sew Tigel City 264 0.
Tel 2120-1000 Fax: -E8Y-21T2-1 22 Tel:+886-2172-1000 Fax: -584
TUVRheinland TUVRheinland
‘me!‘(CM!mI Date: 2020-10-13 ‘nlﬂ!‘ (dBuVim) Date: 20201013
120 |
{2
{8
109 |
|
[
80|
o P FCC Class B_PK(B4)
80) 2 10
40| 40|
20 20|
4500 4800. S000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. S000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MHz) Frequency (MHz)
Read Lisit Over APos TPos Read Lisit Over APos TPos
Freq Level Level Factor Line Lisit Rewmark Pol/Phase Mote Freq Level Level Factor Line Limit Remark Pol/Phase Note
dBuv/m ~ dBuv dBewv/n (] deg Mz dBuV/e  douV a8 o deg
1 4B99.96 62.59 20.91 41.68 74.90 -11.41 349 243 Peak Horizontal 11 4802.46 69.49 27.81 41.68 74.90 -4.51 106 295 Peak Vertical
2 5493.71 57.50 14.28 43.22 68.20 -10.70 349 243 Peak #orizontal 2 5488.26 57.22 14.07 -10.98 106 295 Peak Vertical
3 5694.35 56.24 12.90 43.32 101.40 -45.16 349 243 Peak Horizontal 3 5668.99 57.53 14.42 43.11 82.22 -24.69 196 295 Peak Vertical
4 S702.84 56.51 13.14 43.37 105.99 -49.48 349 243 Pesk Horizontal 4 S704.83 57.29 13.91 43.38 106.55 -49.26 106 295 Pesk Vertical
S 5722.30 $6.26 12.9@ 43.36 115.04 -59.78 349 243 Peak Horizontal S 5719.80 55.58 12.22 43.36 118.75 -55.17 196 295 Peak Vertical
€ 5705.00 102.55 59.13 43.42 122.20 -19.65 343 248 Pesk Horizontal € 5705.00 104.47 61.05 43.42 122.20 -17.73 186 295 Pesk Vertical
7 SBS1.S7 $7.18 13.59 43.51 118.63 -61.53 349 245 Pesk Horizontal 7 SBS1.S7 $6.93 13.42 43.51 118.63 -61.70 106 295 Pesk Vertical
8 5859.55 57.25 13.60 43.56 109.52 -52.27 349 248 Pesk Horizontal & S856.56 S58.59 15.05 43.54 110.36 -51,77 106 295 Pesk Vertical
9 $894.99 58.99 15.19 438 90.37 -31.M8 349 248 Pesk Horizontal 9 $882.01 58.01 14.3@ 43.71 99.99 -41.98 106 295 Pesk Vertical
1e S989.32 S7.7% 1357 44, 68.20 -10.45 349 248 Peak Horizontal 1e $938.91 S57.60 1).58 44.02 68.20 -10.60 106 295 Peak Vertical




Prufbericht -
Test Report No.

Nr.:

CN20DXJL(P15E) 001

A TUVRheinland®

Seite B16 von B43
Page B16 of B43

802.11a

CH 157 (Horizontal) Average

CH 157 (Vertical) Average

1 4795.46 44.55 2.87
* 5785.00 93.00 49.58

41.68 54.90 -9.45
43.42 34.00 39.00

349 248 Average  Horizontal
M0 24 oot

40 Average al

N 45518, Sec . Fenl faor Linkday Dist. . Sew Tuige
: g Te S85-2172-1000 Fax: -E54-21 132
TOVRheinland TOVRheiniand
130 Leved (dBuVim) Date: 2020.10.13 13 Level (dBuVim) Date: 2020.10.13
120, = 120) —
| {

BB E i1l
100 f—5 100 2 |
» [ ) 1)

ym| \ FCC Class B_PK(B4). T / \ FCC Class B_PK(B4)
80| 80|
1
N
0 40
2 2
4500 4800. S000. 5200. 5400. 5600, 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. S000. 5200. 5400. 5600. S5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MHz) Frequency (MHz)
Read Lisit Over APos TPos Read Lisit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note Freq Level Level Factor Line Limit Remark Pol/Phase MNote
™z dBuV/m daBuv d8/e dBuV/m ] o deg ™z dBuV/e dBuv d8/m dBuV/m a8 o deg

1 4799.96 47.76 6.98 41.68 54.90 -6.24 106 295 Average  Vertical
* 5785.00 95.27 5.8 ertical

85 4342 34.00 4127 186 29% Average




Prifbericht - Nr.:

Test Report

No.

CN20DXJL(P15E) 001

A TUVRheinland®

Seite B17 von B43
Page B17 of B43

802.11a

CH 165 (Horizontal) Peak

CH 165 (Vertical) Peak

m wiwon 114, TUV kbebnlnnd Tulwan 114
v Sec 2. Fenl in Liskou Dist.. Sew Tuigel City 260 Taisan(k.0.C Vo A58-18. Sec 2 Fenl lao. . L L. Sew Tigel City 264 0.
Tel 2120-1000 Fax: -E8Y-21T2-1 22 Tel:+886-2172-1000 Fax: -584
TUVRheinland TUVRheinland
‘me!‘(dM!ml Date: 2020-10-13 ‘nleﬁ!‘ (dBuVim) Date: 20201013
120 | 120
] s\
100| f \ 100|
80) \ 80|
O — | Cy— — \ FCC Class D_PK(B4) - == FCC Class B_PK(B4)
80 k_ 2 10 80| i
40| 40|
20 20|
4500 4800. S000. 5200. 5400. 5600. S5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. S000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MHz) Frequency (MHz)
Read Lisit Over APos TPos Read Lisit Over APos TPos
Freq Level Level Factor Line Lisit Rewmark Pol/Phase Mote Freq Level Level Factor Line Limit Remark Pol/Phase Note
douv (] deg Mz dBuV/e  douV d8uv/m a8 o deg
11 4823.42 70.35 28.63 41.75 74.90 -3.62 328 243 Peak Horizontal 11 4817.43 73.31 31.50 41.72 74.90 -0.69 113 294 Peak Vertical
2 5539.63 56.66 13.56 43.10 68.20 -11.54 328 243 Pesk #orizontal 2 5580.06 58.62 15.47 43.15 68.20 -9.58 113 294 Pesk Vertical
3 5675.88 56.40 13.23 43.17 87.39 -30.99 328 243 Peak Horizontal 3 5695.85 57.57 14.22 43.35 102.14 -48.57 113 294 Peak Vertical
4 5704.33 $5.97 12.59 43.38 106.41 -50.44 328 243 Pesk Horizontal 4 S702.34 58.43 15.05 43.38 105.86 -47.43 113 294 Pesk Vertical
S 5721.80 55.31 11.95 43.36 114.91 -59.68 328 248 Peak Horizontal S 572430 57.34 14.09 43.35 120.62 -63.16 113 294 Peak Vertical
€ 5825.00 103.82 60,34 43.a3 122.20 -185.38 328 248 Pesk Horizontal € 5825.00 105.77 62.29 43.a8 122.20 -16.43 113 294 Pesk Vertical
7 58%50.97 65.62 22.12 43.50 122.04 -56.42 328 245 Pesk Horizontal 7 S851.07 70.52 27.01 43.51 119.76 -49.24 113 294 Pesk Vertical
8 585506 61.65 18.12 43.53 110.78 -49.13 328 248 Pesk Horizontal & S855.56 €6.86 23.33 43.53 110.64 -43.78 113 254 Pesk Vertical
9 5990.98 58.24 14.41 43.83 85.94 -27.7% 28 248 Pesk Horizontal 9 S888.50 58.42 14.66 43.76 95.18 -36.76 113 294 Peak Vertical
1e $992.31 S7.88 1).70 44.18 68.20 -10.32 28 248 Peak Horizontal 1e $996.81 €0.57 16.37 44.20 &8.20 -7.63 13 294 Peak Vertical
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802.11a

CH 165 (Horizontal) Average

CH 165 (Vertical) Average

TUV Kb i Lo Talwan 114
Vo A58-18. Sec 2 Fenlimo, Liskon Dist. . Sew Tuigel Cily 200 Taisan(k 0.(
g Tel:o886-21 2701000 Fu: ~EBY-2172-1 32

38-18. Sec 2.1
2120100

) s, Lo o
g 0 P 55521 ]
TUVRheinland TUVRheinland
130Leve (dBuvim) Dato: 2020.10-13 130Level (dBuvim) Dato: 2020.10-13
120 =) 120 ™
| {
F il | {
100 | \ 100 fo2l
" \ , \
80) f \ 80| \
T T T T | \ \ FCC Clans B)_PK(B4) 1 / | A FCC Class )_PK(B4)
60 { 60 {
: B I
N i
49 40 ’
20 20 ‘
4500 4800. 5000, 5200. 5400. 5600, 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6600. 7000
Frequency (MHz) Frequency (MHz)
Read Lisit Over APos TPos Read Lisit  Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase MNote Freq Level Level Factor Line Limit Remark Pol/Phase Mote
™z dBuV/m daBuv d8/e dBuV/m ] o deg ™z dBuV/e dBuv d8/m dBuV/m a8 o deg
| 4825.41 43.15 6.48 41.75 S54.90 5.85 328 243 Average Horizontal | 4821.92 49,48 7.71 41.73 S54.90 -4.56 113 294 Average Vertical
* S825.80 93.38 S0.00 43.43 34.00 39.38 528 240 Average cntal * $825.00 95.02 S2.34 43.43 34.00 41.02 9 ertical

294 Average
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802.11n HT20

CH 149 (Horizontal) Peak

CH 149 (Vertical) Peak

s b Fenlioo . Liskou Dist, . Sew Tuigel City 260 Taisani k. 0.C
Tel 21721000 Fax: -E85-21 132
TUVRheinland
130Level (dBuvim) Date: 2020-10-13
120 |
J \
100 |
80)
o ) o S FCC Class B_PK(B4)
60| 23 709t
40|
20
4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MH2)
Read Lisit Over Aos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
dBuv/e  dowv dBv/m @8 deg
1 A4775.50 65.38 23.54 41.76 74.90 -8.78 337 246 Peak Horizontal
2 5563.59 58.81 14.90 43.11 68.20 337 246 Peak #orizontal
3 5674.89 $6.71 13.55 43.16 86.66 -29. 337 246 Peak Horizontal
4 S719,80 €6.23 22.87 43.36 110.75 -44.52 337 246 Pesk Horizontal
S 572430 74.68 31.25 120.60 -46.88 337 245 Peak Horizontal
€ 5745.00 102.73 59.40 122.20 -19.47 337 246 Pesk Horizontal
7 58%2.07 $6.75 13.24 117.49 -60.78 337 246 Pesk Horizontal
& s865.54 57,15 13.53 107.01 -49.86 337 246 Pesk Horizontal
9 5901,98 58.34 14.49 4).85 85.28 -26.86 337 246 Pesk Horizontal
10 $931.92 57.90 13.91 43.99 68.20 -10.30 337 246 Pesk Horizontal

TUV b i lond Tudeon 114,
Vo A58-18. Sec 2. Fenl laes . L. Sew Tigel City 264 0.¢
Tel:«B86-2172-1000 Fax: -B54
TUVRheinland
130LEve! (dBuVim) Date: 2020-10-13
120
100|
80|
== T
80|
40|
20|
4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. €600. 6800. 7000
Frequency (MH2)
Read Lisit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
Mz dBuV/e  douV dBV/m @0 o deg
1 4777.00 66.09 24.33 41.75 74.90 115 294 Peak Vertical
2 5570.97 57.27 14.15 43.12 8.2 115 294 Peak Vertical
3 5659.91 $6.75 13,72 43.83 75.56 - 115 294 Peak Vertical
4 S718.31 70.71 27.35 43.36 110.33 115 294 Pesk Vertical
S 572430 79.28 35.93 43.35 120.60 115 294 Peak Vertical
€ 5745.00 105.81 €1.68 43.33 122.20 - 115 294 Pesk Vertical
7 S6S4.06 $7.55 14.03 43.52 112.94 115 298 Pesk Vertical
& S855.56 57.78 14.25 43.53 110.64 115 254 Pesk Vertical
9 $983.97 58.13 14.27 43.86 8LY2 115 298 Pesk Vertical
10 5028.4) 58.47 14.50 42.97 68.20 115 204 Peak Vertical
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802.11n HT20

CH 149 (Horizontal) Average

CH 149 (Vertical) Average

TOVRheinland

Level (dBuVim)

sid Dato: 20201013
120 (-
1
g
bo 2 \\
89 w’ \
T T T T ym| f \ FCC Class B_PK(B4)
60
1
o
2
4500 4800 5000, 5200. 5400. 5600. 5800. 6000. €200. 6400. 6600. 680C. 7000
Frequency (MHz)
Resd Uisit Over APos Tros
Freq Level Level Factor Line Limit Remark Pol/Phase MNote
™z dBuV/m daBuv d8/e dBuV/m ] o deg
1 4772.01 43,9 3.20 41.76 54.90 9.0 337 246 Average Horizontal
* 5745.00 93.01 49.68 33 54.00 39.00 137 246 Average antal

38-18. Sec 2.1
2120100

1 (oo Lk 1 !
g 0 P 55521 ]
TOVRheinland
130Leve (dBuvim) Date: 2020.10.13
120 i
|28
100 f24
80| / \
T / f \ FCC Class B_PK(B4)
0 J ‘
o P
2
4500 4B00. 5000, 5200. 5400. 5600 5800. 6000. 6200. 6400. 6600. 6600. 7000
Frequency (MH2)
Read Lisit Over APos TPos
Freq Level Level Factos Line Limit Remark Pol/Phase Mote
™z dBuV/e dBuv d8/m dBuV/m a8 o deg
4774.51 44,57 3.11 41,76 S54.90 -9.13 115 294 Average Vertical
*OS245.00 95.59 S52.26 43.3) 3400 A% 115 9 ertical

294 Average




A TUVRheinland®
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802.11n HT20
CH 157 (Horizontal) Peak CH 157 (Vertical) Peak

m TUV kbebnlnnd Tulwan 114
Vo 8- 18 Sec 2 Fenl i st New Tuigel City 200 Taisan(k, 0.0 Mo A58-18. Sec 2. Fenl o, st Sew Tuigel City 260 Taisan(k, 0.0
Vel - 88621721000 Fax '- Yol :+886-2170-1000 Fax: 586
TUVRheinland TUVRheinland
130Level (dBuvim) Date: 2020-10-13 130Leve! (dBuvim) Date: 2020-10-13
120 | 120
)
fe)
100| \ 100|
80| \ 80|
e te— p— FCC Class B_PK(B4) - ) e
- L 3 69 10 ) L
40| 40|
20 20,
4500 4800. S000. 5200. 5400. 5600. S5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000
Frequency (MHz) Frequency (MHz)
Read Lisit Over APos  TPos Read Over APos  TPos
Freq Level Level Factor Line Limit Rewmark Pol/Phase Mote Freq Level Level Umit Remark Pol/Phase Note
™z dBuV/e  dBuv dBewv/n (] deg dBuv a8 o deg
11 4795.96 65.41 26.73 41.68 74.90 -5.59 332 246 Peak Horizontal 11 4796.97 68.48 26.72 41.68 114 293 Peak Vertical
2 5612.80 58.21 15.06 43.15 68.20 -9.99 332 245 Pesk #orizontal 2 5576.06 58.19 15.05 43.14 114 293 Peak Vertical
3 5676.38 57.17 14.00 43.17 §7.76 -30.59 332 246 Peak Horizontal 3 3682.37 57.70 14.47 43.23 114 293 Peak Vertical
4 S715.31 57.23 13.87 43.36 110.61 -33.38 332 246 Pesk Horizontal 4 S705.8) 57.86 14.48 43.38 114 293 Pesk Vertical
S 5722.80 57.358 14.03 43.35 117.18 -59.88 332 245 Pesk Horizontal S 5720.50 $6.93 12.67 43.36 118 293 Peak Vertical
€ 5705.00 102.92 59.50 43.42 122.20 -19.28 332 244 Pesk Horizontal € 5705.00 104.84 61.42 43.42 114 293 Pesk Vertical
7 58%4.56 13.99 43.53 111.80 -54.28 332 246 Pesk Horizontal 7 58%0.57 $7.21 171 43.% 114 293 Pesk Vertical
8 S867.04 55.13 14.52 43.61 107.43 -49.30 332 244 Pesk Horizontal & S861.55 58.44 14.87 4357 114 293 Pesk Vertical
9 $894.49 58.46 14.66 4).B0 90.74 -32.28 332 246 Pesk Horizontal 9 $911.46 58.48 14.59 43.89 114 293 Pesk Vertical
1e $977.34 58.32 14.18 44.14 68.20 -9.88 m 246 Peak Horizontal 1e $062.37 S57.96 1).36 44.10 68.20 -10.24 114 293 Peak Vertical
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802.11n HT20

CH 157 (Horizontal) Average

CH 157 (Vertical) Average

TUV Rt bt Tafwan 144, nloed Tafwan |
o A58-18. Sec 2. Fenl imce . Linkcas B i e Ta 5%-18. Sec 2. Fenl oo, |Liskcn I 0
g Te 88521 1000 Fax Y g N 1000 Fax: -585-21 ]
TUVRheinland TUVRheinland
1301881 (dBuVIm) Dato: 20201013 130Level (dBuVim) Dato: 2020-10-13
120 £ 120 |
| {
) \ ) \
100/ 214 100| 2%
/ \ f |
80) / | ~ / \
. \ FCC Clans B)_PK(B4) 1 l \ FCC Class )_PK(B4)
80 80|
1
A -
40| 40|
20 20
4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. 6600. 6800. 7000 4500 4800. 5000. 5200. 5400. 5600. 5800. €000. 6200. 6400. €600. 6800. 7000
Frequency (MH2) Frequency (MHz)
Read Uisit Over APos TPos Read Usit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note Freq Level Level Factor Line Limit Remark Pol/Phase Note
Wz dBuv/e dowv  de/e deuv/e [ o deg Wiz dBuv/e douwv  do/e douv/e @8 o deg
4800.46 46.47 4.79 41.68 S54.90 -7.53 332 246 Average  Horizontal 4796,47 47.26 5.58 41.68 54.90 -6.74 114 293 Aversge  Vertical
5785.00 93.39 49.97 43.42 34.00 3.3 32 246 Average cotal 785.00 95.07 S1.65 43.42 34.00 a1.07 134 293 Average ertical
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802.11n HT20

CH 165 (Horizontal) Peak

CH 165 (Vertical) Peak

m wiean 114, TUV b i lond Tudeon 114,
~ Sec 2. Fenlimo, . Liskca Dist. . Sew Taigel City 260 Taisan(k,0.C No. A58-18. Sec 2 Fenl oo . L L. Sew Taigel City 204 0.¢
Tel 21721000 Fax: -E85-21 132 Tel:«B86-2172-1000 Fax: -B54
TUVRheinland TUVRheinland
130Level (dBuvim) Date: 2020.10-13 13018ve! (dBuVim) Date: 2020.10-13
120 x 120
| l ] t
YN { \
|
100 ’A { 100| | \
[
80| \ 80| \
= o — \ FCC Clans B)_PK(B4) ——— \ FCC Class B_PK(B4)
80 ‘\_ 2 LA 80| J 1 0
40| 40|
20 20|
4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. ©200. 6400. €600. 6600. 7000 4500 4800. 5000. 5200. 5400. 5600. 5800. €000. 6200. 6400. €600. 6800. 7000
Frequency (MH2) Frequency (MHz)
Read Lisit  Over APos  TPos Read Lisit Over APos TPos
Freq Level Level Factor Line Lisit Remark Pol/Phase Mote Freq Level Level Factor Line Limit Remark Pol/Phase Note
dBuv/e  dowv dBv/m [ deg Mz dBuV/e  douV dBV/m @0 o deg
11 4822.42 71.00 29.27 41.73 74.90 -3.00 317 235 Peak Horizontal 11 4820.42 72.87 30.33 41.73 74.90 -1.93 100 293 Peak Vertical
2 5581.05 57.89 14.74 43.15 68.20 -10.31 317 235 Pesk #orizontal 2 5567.88 57.66 14.55 43.11 68.20 -10.54 100 293 Pesk Vertical
3 5696.85 $6.91 13.56 43.35 102.85 -45.97 317 235 Peak Horizontal 3 5677.88 56.93 13.74 43.19 88.87 -31.94 108 293 Peak Vertical
4 $712.32 58.47 15.1@ 43.37 186.65 -50.18 317 23S Pesk Horizontal 4 5709.32 57.20 13.83 43.37 107.81 -30.61 100 293 Pesk Vertical
S 5721.30 S6.18 12.74 43.36 113.77 -57.67 317 235 Peak Horizontal S 5720.80 56.62 13.26 43.36 112.€3 -56.81 188 293 Peak Vertical
€ 5825.00 102.68 $0.20 43.48 122.20 -19.52 317 235 Pesk Horizontal € 5825.00 104.86 61.38 43.43 122.20 -17.38 100 293 Pesk Vertical
7 58%0.07 €9.49 25.99 43.50 122.84 -S2.55 317 235 Pesk Horizontal 7 S8S2.57 72.9¢ 25.38 43.52 116.35 -43.45 100 293 Pesk Vertical
& SBSE.S6 €1.85 15.31 43.54 110.36 -48.51 317 235 Pesk Horizontal & SBS6.56 €5.21 21.67 43.54 110.36 -45.15 190 293 Pesk Vertical
9 5995.47 58.03 14.17 43.86 82.61 -24.58 317 23S Pesk Horizontal 9 5898.49 58.32 14.52 43.80 90.74 -32.42 100 293 Pesk Vertical
10 S934.42 55.70 14.70 44.00 68.20 -9.50 317 23S Peak Horizontal 10 $992.81 58.48 14.20 44.19 65.20 -9.72 100 293 Pesk Vertical
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802.11n HT20

CH 165 (Horizontal) Average

CH 165 (Vertical) Average

TUV Kb i Lo Talwan 114
Vo A58-18. Sec 2 Fenlimo, Liskon Dist. . Sew Tuigel Cily 200 Taisan(k 0.(
A Tel:886-2170-1000 Fax-: ~Ebb-21 72132

A

8- 18. Sec 2 Fenl
21221000 P : 58421

TUVRheinland TUVRheinland
130Leve (dBuvim) Date: 2020-10-13 13018ve! (dBuVim) Date: 2020.10-13
120 (=) 120 £
i1l i1l
W |2\
89 w' \
T m B FCC Class B_PK(B4) FCC Class B_PK(B4)
M ) (84)
® l
X \
40
i ‘
4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. 6200. 6400. €600. 6800. 7000 4500 4800. 5000. 5200. 5400. 5600. 5800. 6000. $200. 6400. 6600. 6800. 7000
Frequency (MHz) Frequency (MHz)
Read Lisit Over APos TPos Read Usit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note Freq Level Level Factor Line Limit Remark Pol/Phase MNote
Wz dBuv/e dbuV  dB/e dBuv/m @8 con  deg Wz dBuv/e dBuv  dB/ dBuv/e @B o deg
1 4820.42 47.93 6.20 41.73 S4.90 -6.07 317 235 Aversge  Horizontal | 4517.93 48.97 7.24 41.73 54.80 -5.03 100 293 Average  Vertical
* S825.00 95.07 49.50 43.43 34.00 39.07 17 235 Average cotal 5825.00 120 ertical

95.40 51.92 43.48 34.00 41,80 293 Average
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Spurious Emissions, Tx Mode, 1GHz ~ 40GHz

U-NIi-1

802.11a

CH 36 (Horizontal)

CH 36 (Vertical)

TOVRheintand

UV b i Lt Tawan 114
Vo A58-18. Sec 2 Fenl imo., Liskou I Sew Tipe (y 2406 Taisan(k 0.(
g Tel:+886-2120-1000 Fax:-%84-21 2

A

TOVRheinland

1,\Lmuaa-vm Date: 20201014

110
0|
n e . FQ0Class B_PHA1AE2)
50)

30

10|

1000 4000. 8000. 12000. 16000, 24000. 28000. 32000. 36000. 40000

. 20000.

Frequency (MHz)

Read Lisit Over APos TPos
- timit

1 10360.00 58.16 61.99 -3.51 68.20 -19.02 190 128 Peak

o Level (dBuvim)

Date: 2020-10-14

. HQCass B_PYB1&62)

10

50

70 |

5

3

10

1000 4000,
req Level
e aBav/e

8000. 12000. 16000.  20000. 24000. 28000. 32000. 36000. 40000
Frequency (MH2)
Read Lisit Over APos TPos
Level Factor Line Limit Remark Pol/Ph Not
dbuv ~ dB/e dBuV/m [ deg
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802.11a

CH 40 (Horizontal)

CH 40 (Vertical)

et Tafson |
" 0 pe I LR Fenlim 1 u b »
g 1221000 Fa-: -840 g L2100 Fan: -880- 21721
TOVRheintand TOVRheintand
4z0Level (dBuvim) Dato: 20201014 + o LEvel (dBuVim) Date: 2020.10.14
10| 10|
90 %0
70 —Jf L _FQQCass B_PHB1862) 70 | 1 L. . #QOCass B PYBI&E2)
1
50 4 5 :
3| I 30
10| \ 10
1000 4000.  B000. 12000. 16000. 20000 24000. 28000. 32000. 38000. 40000 1000 4000.  B000. 12000. 16000 20000. 24000 28000. 32000. 36000. 40000
Frequency (MH2) Frequency (MH2)
Read Uieit Over APos TPos Resd Lieit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase MNote Freq Level Level Factos Line Limit Remark Pol/Phase MNote
™z dBuV/m daBuv d8/e dBuV/m ] o deg ™z dBuV/e dBuv d8/m dBuV/m a8 o deg
10409.00 52.65 $56.37 -3.72 68.20 -15.55 300 107 Peak Horizontal 10490.00 49.31 53.93 3.7 68.20 -18.89 90 198 Peak Vertical
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802.11a

CH 48 (Horizontal) CH 48 (Vertical)

st Tawn 114 TOV Kheintonst Talwon 114
Vo A58-18. Sec 2 Fenl o Acu Dist o Clly 200 Taisan(R,0.( o A55-18.Sec 2. Fenl (me, Linkcu Dist. . Sew Tuigei City 260 Taisan(k,0.(
g Te 88521721000 o -84 21 132 g | { S85-2172-1000 Fax: -X84-21 132
TOVRheinland

TOVRheinland
420Leve! (dBuVim) Date: 20201014 + 5 LEVE! (dBuVIm) Dato: 2020-10-14
110 10|
0| %0
70 1.1 1. . FqQCessB PYBIAB2) 70 | LI L. . #QOCass B PYBI&E2)
50| 1 54| 1
) LY
10 10
1000 4000.  B00C. 12000. 16000. 20000. 24000. 28000. 32000. 6000. 40000 1000 4000.  B000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MH2) Frequency (MH2)
Read Lisit Over APos TPos Read Lisft Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase MNote Freq Level Level Factor Line Limit Remark Pol/Phase Mote
™z dBuV/m daBuv d8/e dBuV/m a8 on deg ™ dBuV/e dBuV  dB/e dBWV/m a8 o deg
1 10480.00 43.98 52.62 3.64 68.20 -19.22 00 194 Peak Horizontal 1 19480.00 46.99 50.54 3.64 68.20 -21.30 300 331 Peak Vertical
2 15720.90 40.10 36.46 3.64 54.00 -13.90 186 €7 Average torizontal
3 15720.90 55.74 S52.10 3.64 74,00 -18.26 186 67 Peak Horizontal
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802.11n HT20

CH 36 (Horizontal)

CH 36 (Vertical)

. Sec 2. Fen (e, Linka 1 !
g g P 20-1000 Fae: -S54 1
TOVRheinland TOVRheinland
an,.q(a&v"m Date: 2020-10.14 <9 LEVE! (dBuVIm) Date: 2020-10-14
110 10
50| 0|
7ol | pamm P 1. . FqQCless B PHBIAE2) 70| | 1 .. FqQCess B PBIAE2)
| 1
50 50|
30| 30f
10 10
1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000 1000 4000. 8000. 12000. 16000.  20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
Read Lisit Over APos TPos Read Lisit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase MNote Freq Level Level Factor Line Limit Remark Pol/Phase Mote
Wz dBuv/e dowv  de/e deuv/e (] o deg Mz dBuV/e  douV  dB/m dBuv/m @8 o deg
10360.00 53.79 57.68 -3.51 68.20 -14.41 200 258 Peak Horizontal 10360.00 50.69 54.50 -3.51 68.20 -17.51 100 265 Peak vertical
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802.11n HT20

CH 40 (Horizontal) CH 40 (Vertical)

st Tawn 114 TOV Kheintonst Talwon 114
Na (0818 Sec 3. Fenl (s Lok Bist. . Sew Tuigci City 2L Taisantk, 0. W A3B-18 Sec 5 Penl e, Liskcu DisL.. Sew Taigeri City 26L Taisan(k,0.(
g Te 88521721000 o -84 21 132 g | { S85-2172-1000 Fax: -X84-21 132
TOVRheinland

TOVRheinland
4201evel (dBuvim) Dato: 2020-10-14 g LEVE! (dBuVIm) Dato: 2020-10-14
110 10|
0 0|
70| [ 11 1. . FqQCessB PYBIAB2) 70 | T FQOess BPWBIAB))
1 3 3
50 { * 50)
| 0|
10 10|
1000 4000.  B00C.  12000. 16000.  20000. 24000. 28000. 32000. 36000. 40000 1000 4000.  B000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MH2) Frequency (MH2)
Read Lisit Over APos TPos Read Usit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase MNote Freq Level Level Factor Line Limit Remark Pol/Phase Mote
™z dBuV/m dBuv dB/e dBuV/m a8 on deg ™ dBuV/e dBuV  dB/e dBWV/m a8 o deg
1 10499.00 53.44 57.16 -3.72 68.20 -14.76 00 165 Peak Horizontal 1 19490.00 50.96 54.68 -3.72 68.20 -17.2¢ e 95 Peak Vertical
2 15600.00 37.95 34.53 3.42 54.00 -16.95 56 62 Average torizontal
3 15600.90 54,03 50.61 3.42 74,00 -19.97

56 62 Peak Horizontal




A TUVRheinland®
Prifbericht - Nr.:

Seite B30 von B43
Test Report No. CN20DXJL (P 15 E) 001 Page B30 of B43

802.11n HT20

CH 48 (Horizontal)

st Tawn 114 TOV Kheintonst Talwon 114
W A55-18 See 5 Feol i Likca Dist i City 2L Taisan(k.0. W A3B-18 Sec 5 Penl e, Liskcu DisL.. Sew Taigeri City 26L Taisan(k,0.(
g Te 88521721000 i ] 132 :: | { S85-2172-1000 Fax: -B84-21 132
TOVRheinland

CH 48 (Vertical)

TOVRheinland
420Leve! (dBuVim) Date: 20201014 + 5 LEVE! (dBuVIm) Dato: 2020-10-14
110 10|
0| %0
70| [ 1.1 1. . FqQCessB PYBIAB2) 70 LI L. . #QOCass B PYBI&E2)
50| 54| !
) LY
10 10
1000 4000.  B00C. 12000. 16000. 20000. 24000. 28000. 32000. 6000. 40000 1000 4000.  B000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MH2) Frequency (MH2)
Read Lisit Over APos TPos Read Lisft Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase MNote Freq Level Level Factor Line Limit Remark Pol/Phase Mote
™z dBuV/m daBuv d8/e dBuV/m a8 on deg ™ dBuV/e dBuV  dB/e dBWV/m a8 o deg
1 104890.00 49.24 52.88 3.64 68.20 -18.96 00 129 Peak Horizontal 1 19480.00 47.56¢ 51.14 3.64 68.20 -29.79 300 318 Peak Vertical
2 15720.00 39.48 35.84 3.64 54.00 -15.52 124 66 Average torizontal
3 15720.90 55.67 S52.93 3.64 74,00 -15.33 184 56 Peak

Horizontal




Prifbericht - Nr.:
Tost Report o CN20DXJL(P15E) 001

A TUVRheinland®

Seite B31 von B43
Page B31 of B43

U-NII-3

802.11a

CH 149 (Horizontal)

CH 149 (Vertical)

o, A58-18. Sec 2 Fenl imo, Linkcu I S Thige y 240 Taisan(k. 0,
g Yol :+885-2122-1000 Fax: ~£86-21 Z g

TOVRheintand

TOVRheinland

Level (dBuVim)

Date: 2020-10-14

ol Dato: 2020-10-14 130Level (dBuvim)
120 120
100, ‘> 100
[l f
0 f o |
R T i [IFCC Class 1)_PR(B4) mom | B s
) 0
1
40 40|
20 20,
1000 4000.  8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000 1000 4000.  8000.
Frequency (MH2)

L UL [FeCcClass ) PB4)

™z dBuV/e  dBuV
11490.00 46.66 48.38 -1.72 74.90 -27.34 200 360 Peak Horizontal 11490.00 47.17 45.39

Factor Line Limit Remark Pol/Phase Mote

Read Lisit Over APos TPos Read
Freq Level Level Factor Line Limit Remark Pol/Phase Note Freq Level Level
Wz dBuv/e dowv  de/e deuv/e [ o deg

12000. 16000.  20000. 24000. 28000. 32000. 36000. 40000
Frequency (MH2)

Lisit Over APos TPos

1,72 74.90 -26.83 180 192 Peak vertical




TUVRheinland®

Prifbericht - Nr.: Seite B32 von B43
Test Report No. CN20DXJ L(P15E) 001 Page B32 of B43

802.11a
CH 157 (Horizontal) CH 157 (Vertical)

Vo 15818, Sec L ¥
g Tel:+886-21 721000

TV Kb binLiand Tarlwon |14
Liskca Dist, . Sew Tuigel City 260 Taisan(k 0.0 "

. Vo A58-18. Sec 2. Fenl ino,  Liskou Dist.. Sew Tuigel City 260 Taisan(k, 0.0
EBY-21 72132 g Tel:+886-2170-1000 Fax: -585-21 72132

TOVRheinland TOVRheinland
130Leve (dBuvm) Date: 2020-10-14 130L8ve! (dBuVim) Dato: 2020-10-14
120 120
100 { 100
T 1 i [FCC Class 1) PK(B4) T 1 i [)FEC Class 1) PR(BS)
80| 0|
1 2 2
40| 40
20 20
1000 4000.  B000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000 1000 4000.  B000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MH2) Frequency (MH2)
Read Lisit Over APos TPos Resd Lisit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase MNote Freq Level Level Factor Line Limit Remark Pol/Phase Note
Mz dBuV/e  dBuV  dB/e dBWV/e a8 on deg ™ dBuV/e dBuV  dB/e dBWV/m @8 on deg
1 11570.00 47.93 49.45 1.52 74.90 -26.07 00 360 Peak Horizontal 1 11570.00 37.67 39.39 1.52 54.90 -16.13 100 B4 Average Vertical
2 17355.00 49.64 43.12 6.52 68.20 -13.56 200 €2 Peak torizontal 2 11570.90 50.97 52.49% 1.52 74.00 -23.03 100 Bs Peak Vertical




TUVRheinland®

Prifbericht - Nr.: Seite B33 von B43
Test Report No. CN20DXJ L(P15E) 001 Page B33 of B43

802.11a
CH 165 (Horizontal) CH 165 (Vertical)

Vo 15818, Sec L ¥
g Tel:+886-21 721000

TV Kb binLiand Tarlwon |14

w. . Linkcu Dist, . Sew Tuigel City 260 Taisan(k 0.0 Vo A58-18. Sec 2 Fenl lmo . Liskon Dist. . Sew Tiige (y 240 Taisan(k 0.0
B 21 T2-1 22 g Vel :+886-2172-1000 Fax: -E80-2172-132

TOVRheinland TOVRheinland
130Leve! (dBaVim) Date: 20201014 130Level (dBaVim) Dato: 2020-10-14
120 120
100 ’ 100
T I s s s e (D e o 1 | [FCC Class 1) PR(B4) T 1 T [FEC Class 1) PK(B4).
0 2 80 "
i :
40| ‘ 40|
20 . 20
J
1000 4000.  B0O0C. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000 1000 4000.  B000.  12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MH2) Frequency (MH2)
Read Lisit Over APos TPos Read Lisft Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase MNote Freq Level Level Factor Line Limit Remark Pol/Phase Mote
daBuv dB/e dBuV/m a8 on deg dBuV  dB/e dBWV/m a8 o deg
1 11650.00 47.74 49.10 1.36 74.90 -26.26 390 42 Peak Horizontal 1 39.53 1.36 54.90 -15.83 100 57 Average Vertical
2 17475.90 51.4% 45.12 6.37 68.20 -16.71 320 48 Peak torizontal 2 53.94 1.36 74.00 -21.82 100 57 Peak Vertical




Prifbericht - Nr.:

Test Report No.

CN20DXJL(P15E) 001

A_ TUVRheinland®

Seite B34 von B43
Page B34 of B43

802.11n HT20

CH 149 (Horizontal)

CH 149 (Vertical)

L Taisan(k,0.C

TUVRheinland TUVRheinland
1301881 (dBuVim) Date: 2020.10-14 130Level (dBaVim) Date: 2020-10-14
120 120
100/ | 100 |
5 l’q 8 ﬂ
W 1 I u [FEC Class 1) PR(B4) T [T 1 I ™ [IFEC Class 1) PR(B4)
80 80|
{ 2 1
40| 40|
20 ] 20
1000 4000.  8000.  12000. 16000.  20000. 24000. 28000. 32000. 36000. 40000 1000 4000.  8000.  12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz) Frequency (MHz)
Read Uisit Over APos TPos Read Usit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase MNote Freq Level Level Factor Line Limit Remark Pol/Phase Mote
Wz dBuv/e dowv  de/e deuv/e [ o deg Wiz dBuv/e douwv  do/e douv/e @8 o deg
11490.00 46.76 48.48 -1.72 74.90 -27.24 200 2 Peak Horizontal 11490.00 46.61 48.33 -1.72 74.90 -27.3% 100 82 Peak Vertical
2 17235.00 49.6) 43.27 6.36 68.20 -13.57 200 43 Pesk Horizontal




Prifbericht - Nr.:

Test Report No.

CN20DXJL(P15E) 001

A TUVRheinland®

Seite B35 von B43
Page B35 of B43

802.11n HT20

CH 157 (Horizontal)

CH 157 (Vertical)

Kb inLand Tulwon "
18-18. 5 ¥ | I e ° L Tarsani k0, ( 1 I . I ( .l
g 88521721000 b g it
TUVRheinland TUVRheinland
1301881 (dBuVim) Date: 2020.10-14 130Level (dBaVim) Date: 2020-10-14
120 120
100/ | 100 |
W 1 I g [FEC Class 1) PR(B4) Fr=r—y 1 1T u [IFEC Class 1) PR(B4)
80 80|
1 2 1
40| 40|
20 20
1000 4000.  8000.  12000. 16000.  20000. 24000. 28000. 32000. 36000. 40000 1000 4000.  8000.  12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MH2) Frequency (MH2)
Read Uisit Over APos TPos Read Usit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase MNote Freq Level Level Factor Line Limit Remark Pol/Phase Mote
Wz dBuv/e dowv  de/e deuv/e [ o deg Wiz dBuv/e douwv  do/e douv/e @8 o deg
11570.00 47.61 49,13 -1.52 74.90 -26.39 200 152 Peak Horizontal 11570.00 47.55 49.07 -1.52 74.90 -26.45 100 72 Peak Vertical
2 17355.90 43.70 42.18 6.52 68.20 -19.50 b 72 Peak torizontal




Prifbericht - Nr.:
Test Report No.

CN20DXJL(P15E) 001

TUVRheinland®

Seite B36 von B43
Page B36 of B43

802.11n HT20

CH 165 (Horizontal)

CH 165 (Vertical)

A

TOVRheinland

Sew Taigel City 260 Taisan(k, 0, ¢

130Level (dBuvm)

Date: 20201014

13 1 —1n

|
J

[FCC Class 1) PK(B4)

Freq Level
™z dBuV/m

1 11650.00 47.44
2 1747580 43.62

1000 4000. 8000.

Resd

dBuv

45.80

12000.  16000.  20000. 24000.  28000.
Frequency (MHz)
Uisit Over APos TPos
Level Factor Line Limit Remark
dB/e dBuV/m [ o deg
1.36 74.90 -26.56 200 360 Peak
6.37 68.20 -19.58 b 70 Peak

42.25

32000.  36000. 40000

Pol/Phase MNote

Horizontal
Horizontal

1 Tulson 114

o A58-18. Sec 2. Fenl i Ace I  Tuigel Ci Taiwan( k. 0.
g Vel :+886-2170-1000 Fax: -X8Y-2172-1
TUVRheinland
130L8ve! (dBuVim) Date: 2020.10.14
120
100}
8 ﬂ
i |l s 1. 1l [)FEC Class 1) PR(BS)
60f
1
40|
20
1000 4000. 8000 12000. 16000.  20000.  24000. 28000.  32000. 36000. 40000
Frequency (MH2)
Read Lisit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note
Mz dBuV/e  douV  dB/m dBuv/m [ o deg
11650.00 47.57 49.03 -1.36 74.90 -26.33 146 360 Peak Vertical




Prifbericht - Nr.:
Test Report No.

CN20DXJL(P15E) 001

A TUVRheinland®

Seite B37 von B43
Page B37 of B43

Spurious Emissions, Tx Mode, 30MHz ~ 1GHz

U-NIi-1

802.11an20

CH 36 (Horizontal)

CH 36 (Vertical)

Tatwank

1 iskce
21000 Far: ~E8Y-21

A

nlnd Tulwon 114

1 iskcay I
x5t 21

Sec 2 Fenl i
21000 Fax

TUVRheinland TUVRheinland

g Level (dBuVim) Date: 20201015 aq LEvel (dBuVim) Date: 20201015

70) 70

60 601

FCC Class B_PK(B1862) FCC Class B_PK(B1882)
50 S0 |
i . . J : 1 . |
40 + 40 *
oy

0| e 0|

20 20|

10) 10|

30 100 200. 00, 400. $00. 600. T00. 800 900. 1000 30 100 200. 300. 400. 500. 600. To0. 800 900. 1000
Frequency (MHz) Frequency (MHz)
Read Lisit Over APos TPos Read Lisit Over APos TPos
Freq Level Level Factor Line Limit Remark Pol/Phase Note Freq Level Level Factor Line Limit Remark Pol/Phase Note
Mz dBuV/e  douv  dB/m dBuv/m (] o deg dbuv ~ dB/e dBuV/m [ o deg

11 85.87 34.53 47.63 -13.10 40.90 -5.47 200 165 QP Horizontal 1 §5.58 30.11 43.17 -13. 48 360 QP Vertical
21 178.51 41.62 49.88 -8.26 43.50 -1.88 200 165 QP Horizontal 2 188.89 27.97 37.57 -9. 02 360 P Vertical
31 181.71 40.89 49.60 -3.71 43,50 -2.61 2 165 @F Horizontal 3 282,62 33.92 42,14 .2 100 251 P Vertical
41 244.95 41.66 49.83 -8.17 46.00 -4.34 100 212 QP Horizontal 4 481,57 36.38 40.27 -3.89 w0 26 Vertical
S 1 384,81 40,06 46.40 -6.34 46.00 -5.98 180 228 QP Horizontal s 505.60 34.65 37.67 -3.82 2. 00 247 QP Vertical
3 455.44 39.57 43.25 -3.68 46.80 -6.4) 200 B¢ Morizontal € $94.83 31.61 33.13 -1.52 46.80 -14.39 100 251 QP Vertical




A TUVRheinland®

Prifbericht - Nr.: Seite B38 von B43
Test Report No. CN20DXJ L(P15E) 001 Page B38 of B43

U-NII-3

802.11a
CH 165 (Horizontal) CH 165 (Vertical)

Acel Dist. . Sew Tuigel City 264 Taisan(k, 0.0 Dist wigel City 204
TUVRheinland TUVRheinland

g Level (dBuVim) Date: 20201015 aq LEvel (dBuVim) Date: 20201015

70) 70

60 601

FCC Class B_PN(B4) FCC Class B_PR(B4)
50| so| |
- - — r - - —
a0 * o — ¥
3 % s
Lttt i

0| 0|

20 20|

10| 10|

30 100 200. 00, 400. 500. 600. T00. 800 900. 1000 30 100 200. 300. 400. 500. 600. To0. 800 900. 1000
Frequency (MHz) Frequency (MHz)
Read Lisit Over APos TPos Read Lisit Over APos TPos
Freq Level Level Factor Line Lisit Remark Pol/Phase Mote Freq Level Level Factor Line Limit Remark Pol/Phase Note
™z dBuV/e  douv  do/e dBuv/m (] o deg /m ~ dBuV  do/e dBuV/m [ o deg

1 87.42 30.27 43.56 -13.29 40.90 00 145 P Horizontal 1 85.58 90 203 QP vertical
21 167.45 39.33 36.55 -7.22 43.50 00 360 QP Horizontal 2 165.12 200 2 P Vertical
3 157.82 36.34 45.85 -9.51 43,50 -7. 2 360 P Horizontal 3 242,92 2 311 @ Vertical
41 204.95 41.80 49.97 -8.17 46.00 -4.20 100 179 QP Horizontal 4 307.13 100 175 QP Vertical
s 439.24 39.52 43.44 -3.97 26.00 -6.43 198 200 QP Horizontal s 441.96 w0 2% @ Vertical
3 484.74 38.95 42.03 -3.a8 46.00 -7.45 200 2% @ Morizontal € ass.58 20 230 ¢ Vertical




Prifbericht - Nr.:
Test Report No.

CN20DXJL(P15E) 001

A TUVRheinland®

Seite B39 von B43
Page B39 of B43

Spurious Emissions, Tx Mode, 9kHz ~ 30MHz

U-NIi-1

802.11an20

CH 36 (Open) 9kHz ~ 150kHz

CH 36 (Open) 150kHz ~ 30MHz

~ L5518, Sex Fen a0, . Linkou Dist, . New Taiped Clry 244, TulwancR, New Taipet Clty 244, Talwan(R,
Tel:=B86-2172-1000 Faux:-880-2172-1322
5 * £ .
TOVRheinland TOVRheintand
43gLevel (dBuVim) Date: 20201015 43gLevel (dBuvim) Date: 20201015
120 T—— 120
T _HCClssB PKB1SB)
100 100| |
1
89| 2 80|
S 4 N
60| " [ 60|
4
40| 40 T = }
20 20
0.000 015 045 308 7. 9 M. 1. 15 17 18 2. 2. 25 2. 20.30
Frequency (MHz) Frequency (MHz)
Read Lisit Over APos TPos Read Lisit Over APos TPos
freq Level Llevel Factor Line Limit Remark Pol/Phase fiote freq Level Level Factor Line Limit Remark Pol/Phase fiote
Mz dBuV/m d8uv dé/m dBuV/m ds (= deg Mz dBuV/m d3uv  db/m dBuV/m ds =] deg

1 8.01 B1.59 4.94 76.65 124.99 -43.40 100 85 QP Open 1 0.38 61.97 13.12 48.85 96.68 -34.11 100 346 QP Open
2 0.03 74.7S 3.63 71.12 118.68 -43.93 100 285 QP Open 2 4.45 §0.29 21.96 38.33 69.50 -9.21 100 138 QP Open
3 0.05 65.46 ©.35 65.11 113.65 -48.19 160 139 QP Open 3 8.91 52.51 14.70 37.81 69.50 -16.99 100 237 QP Open
4 0.06 61,78 -1.20 63.07 111.41 -49.63 108 113 QP Open 4 15.62 50.61 13.00 37.61 69.50 -18.89 100 47 QP Open
s ©.10 58.25 -1.27 59.52 107.80 -49.55 100 2 QP Open s 20,39 49.68 13.50 36.18 69.50 -19.82 100 @ Qp Open
6 ©.11 55.96 -2.76 58.66 106.75 -50.85 100 41 QP Open 5 22.90 49.28 13.67 35.61 69.50 -20.22 100 203 QP Open




Prifbericht - Nr.:

Test Report No.

CN20DXJL(P15E) 001

TUVRheinland®

Seite B40 von B43
Page B40 of B43

802.11an20

CH 36 (Close) 9kHz ~ 150kHz

CH 36 (Close) 150kHz ~ 30MHz

» Taiped Clry 244, Tulwan(R, Clry 244, TulwancR,
5 * £ .
TOVRheinland TOVRheintand
43gLevel (dBuVim) Dato: 20201015 43gLevel (dBuvim) Date: 20201015
120 T—— 120
T _HCClssB PKB1SB)
100 100| |
80| 1 80| l
2 \
" " PN
60 % 5 5 60| 2
4 5
40| 40 ]
20 20
0.000 015 045 308 7. 9 M. 1. 15 47 18 2. 2. 25 2. 20.30
Frequency (MHz) Frequency (MHz)
Read Lisit Over APos TPos Read Lisit Over APos TPos
freq Level Llevel Factor Line Limit Remark Pol/Phase fiote freq Level Level Factor Line Limit Remark Pol/Phase fiote
#Hz dBuv/m  d8uV  db/m dBuv/m  dB  cm  deg "z dBuv/m  d8uv  db/m 98 cm  deg
1 8.02 74.15 2.38 71.77 119.88 -45.73 100 344 QP Close 1 8.37 62,31 13.48 48.91 3384 100 25 QP Close
2 0.04 67.95 6.20 67.76 115.70 -47.74 100 o Qp Close 2 4.47 53.90 15.57 38.33 -15.66 100 309 QP Close
3 0.06 61.10 -1.94 63.04 111.37 -50.27 180 26 QP Close 3 6.63 51.64 13.28 38.36 -17.86 100 174 QP Close
4 0.0 59.79 -1.90 61.60 109.98 -50.19 108 51 QP Close 4 10,22 50.14 12.64 37.50 419,36 106 209 QP Close
s ©.10 56.38 -2.67 58.97 107.19 -50.89 100 362 QP Close s 13.85 50.54 12.95 37.59 -18.96 100 200 Close
6 ©.12 54.82 -2.99 57.81 165.57 -50.85 100 125 QP Close 5 22.04 49.25 13.39 35.86 -20.25 100 328 QP Close




Prifbericht - Nr.:
Test Report No.

CN20DXJL(P15E) 001

A TUVRheinland®

Seite B41 von B43
Page B41 of B43

U-NII-3

802.11a

CH 165 (Open) 9kHz ~ 150kHz

CH 165 (Open) 150kHz ~ 30MHz

Linkou ist, . New Taiper Chty 244, Talwnn(R
171022

TOVRheiniand

% Linkou Dist, , New Taipod City 244, Tulwan(R,
g 88021 TE-1922
TUVRheinland
13gLevel (dBuVim) Date: 20201015
120 T——
T CCClas3 B _PKIBA)
100
1
89 2
4
60 » "
A
40
20
0,008 015
Fraquency (MHz)
Read Lisit Over APos TPos
Freq Level Level Factor Line Lieit Remark Pol/Phase hote
Mz dBuV/m d8uv dé/m dBuV/m ds (= deg
1 8.61 83.85 5.37 78.48 127.10 -43.25 100 156 QF Open
2 0.63 72.21 1.11 71.10 118.65 -46.44 100 360 QP Open
3 0,05 63.77 -0.87 64.64 113.12 -49.35 100 17 ¢P Open
4 0.07 60.96 -1.07 62,03 110.34 -49.38 100 347 QP Open
H 8,10 56.85 -2.19 59.04 107.28 -50.43 100 294 QP Open
6 ©.12 54.31 -3.61 57.92 105.80 -51.49 1 333 Qp Open

Level (dBuVim) Date: 20201015

015 3 5 1. 9 "M 13 15 1% 18, 2. 23 25 2. 9.
Frequency (MHz)
Read Lisit Over APos TPos
Freq Level Level Factor Line Lisit Remark Pol/Phase tote
Mz diuv/m  dAUV  dB/m dBuV/m ds cm  deg
1 0.41 61.17 12,96 48.21 95.35 -34.18 100 226 QP Open
2 4.45 60.76 22.43 38.3) 69.50 -8.74 100 3P Open
3 8.83 53.13 15.30 37.83 69.50 -16.37 100 360 QP Open
4 12,18 50.53 13.21 37.32 69.50 -18.97 100 348 QP Open
5 17.49 49.79 12.71 36.99 69.5@ -19.80 100 360 QP Open
6 23,39 49.50 14.19 35.31 69.50 -20.00 109 320 QP Open




Prifbericht - Nr.:
Test Report No.

CN20DXJL(P15E) 001

A TUVRheinland®

Seite B42 von B43
Page B42 of B43

802.11a

CH 165 (Close) 9kHz ~ 150kHz

CH 165 (Open) 150kHz ~ 30MHz

» Taiped Clry 244, Tulwan(R, Clry 244, TulwancR,
N N N r
TOVRheinland TOVRheintand
43gLevel (dBuVim) Date: 20201015 43gLevel (dBuvim) Date: 20201015
120 T—— 120
T CCClass B PK(BA)
100 100| |
80| 1—2 80|
3 N
60 . 5 60
vt 4 L8 5
40| 40 )
20 20
0.000 015 015 308 7. 9 M. 1. 15 17 18 2. 2. 25 2. 20.30
Frequency (MHz) Frequency (MHz)
Read Lisit Over APos TPos Read Lisit Over APos TPos
freq Level Llevel Factor Line Limit Remark Pol/Phase fiote freq Level Level Factor Line Limit Remark Pol/Phase fiote
#Hz dBuv/m  d8uV  db/m dBuv/m  dB  cm  deg "z dBuv/m  d8uv  db/m 98 cm  deg
1 8.02 75.33 1.57 73.76 122.45 -47.12 160 51 QP Close 1 0.34 60.89 11.23 49.66 -36.13 100 X Close
2 0.03 74.52 3.04 71.48 119.34 -44.82 100 200 Close 2 4.41 53.79 15.46 38.33 -15.71 100 349 QP Close
3 0.06 65.56 1.43 64.13 112.54 -46.98 100 266 QP Close 3 8.76 49.47 11.62 37.85 -20.03 100 65 QP Close
4 0.0 58.87 -2.21 61,08 109.31 -50.44 108 173 QP Close 4 14.39 49.82 12.16 37.66 -19.68 106 168 QP Close
s 8.11 56.33 -2.51 58.84 107.00 -50.67 100 332 QP Close s 19.58 48.88 12.55 36.33 -20.62 100 270 QP Close
6 ©.13 53.95 -3.76 57.71 1€5.55 -51.68 100 227 QP Close 5 25.60 47.66 13.48 34.18 -21.88 100 361 QP Close




A TUVRheinland®

Prifbericht - Nr.: Seite B43 von B43
Test Report No. CN20DXJ L(P15E) 001 Page B43 of B43

Mains Conducted Emission, (150kHz ~ 30MHz)

Worst Band

(Neutral)

e Taipel City 244 244

TOVRheintand TOVRheintand

oo Lovel (dBuV) Date: 2020-10-30 Level (dBuV) Date: 2020-10-30

FCC Partt$ Class B Conduction{QP) FCC Partts Closs B Conduction{QP)

FCC Pant15 Class B ConducBon(AV) FCC Pan15 Class 8 Conducton(AV)
o i

2
Frequency (MHz)

2
Frequency (MHz)

Read Limit  Over Read Limit  Over

Level Factor Level Line Limit Remark Pol/Phase MNote Freq Level Factor Level Line Limit Remark Pol/Phase MNote

dBuV d8  dBuV  dBuV d8 MHz  dBuV dB  dBuV  dBuV dB
1 9.152 34.83 ©.05 34.08 65.88 -31.808 QP linel 1 ©.155 48.59 ©.05 48.64 65.71 -25.97 QP neutral
2 9.152 15.38 0.5 15.43 55.88 -48.45 Average linel 2 ©0.155 17.93 0.85 17.98 55.71 -37.73 Average neutral
3 ©9.350 11.4 ©.86 11.18 58.96 -47.86 QP linel 3 9.511 12.11 0.86 12.17 56.08 -43.83 QP neutral
a 9.350 @.43 0.06 0.49 48.96 -48.47 Average linel a ©9.511 5.86 @.06 5.92 46.08 -48.88 Average neutral
5 .565 12.25 ©.06 12.31 56.00 -43.69 QP linel 5 0.781 14.43 9.07 14.58 56.00 -41.50 QP neutral
6 ©.565 6.82 ©.06 6.88 46.90 -39.12 Average linel 6 ©.781 9.2 0.7 9.97 46.90 -36.93 Average neutral
7 2.137 17.28 9.11 17.39 56.00 -38.61 QP linel 7 1.915 11.60 9.10 11.70 56.08 -44.30 QP neutral
8 2.137 8.70 ©.11 B8.81 46.00 -37.19 Average linel 8 1.915 3.81 0.10 3.91 46.00 -42.99 Average neutral
9 3.449 2101 @.14 21.15 56.00 -34.85 QP 1inel 9 6.692 12.72 0.23 12.95 60.00 -47.05 QP neutral
10 3.449 13.69 0.14 13.83 46.90 -32.17 Average linel 1e 6.692 8.83 0.23 B8.26 58.00 -41.74 Average neutral
11 6.463 23.21 98.23 23.44 68.08 -36.56 QP linel 1 11.579 14.67 ©0.33 15.08 68.00 -45.00 QP neutral
12 6.463 13.17 0.23 13.40 58.80 -36.6@ Average linel 12 11.579 18.81 @.33 10.34 58.80 -39.66 Average neutral
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